O™ BRI

THUNDER TIGER CORPORATION
www.thundertiger.com

©2010

Printed in China

@ Thunder
Tger

No.4712

This radio contral model car is not a toy! Befors beginning assembly, please
read this manual thoroughly.

FESSETEERFRA - BRERFIEEREERRTE -

The contents are sublect to change without prior notice due to product
improvemeants and specificatrion changes.
EEHHZRHHEREETENEE - AES &N 2R EET RS2 F
E - #FHFREESREEEET - TERTEAWRES -



O

CONTENTS

Introduction
INTRC & CAUTION | B EEEHIE
OTHER ITEMS REQUIRED / B /EE
ASSEMBLY | 5558
MAIN ROTOR | FIEEIEHE
LINKAGE ROD INSTALLATION ( EiE5
MAIN FRAME ASSEMBLY | XE5
TAIL UNIT ASSEMBLY | ESEE
TAIL BOOM BRACKET SET | ZEET R
ELECTRIC SYSTEM/ 87 %%
CAMOPY ASSEMBLY /| st Einas
MAIN ROTOR BLADE ASSEMBLY [ ZirEHE
INTRODUCTION OF E-CCPM CONTROL SYSTEM / E-CCPM 125|361 148
MOVEMENT OF 120° E-CCPM SYSTEM/ E-CCPM 120° &8
SERVO CONNECTING / fRiRisEs
BASIC CONCEPT OF ADJUSTMENT / B2 &k E i i
SETTING UP OF LINKAGE | #8125
SETTING UP MAIN ROTOR COLLECTIVE PITCH ANGLE | TirRESERT
SETTING UP DATA FOR YOUR REFERENCE / ¥E2%(8
USING OF LI-PO BATTERY | ER T AT EEE
TROUBLE SHOOTING | Bk
HEL| ACCESSORIES / R ¢
BALL LINK REAMER ( 23.80M) ERERELT)
ONE WAY BEARING RELEASER SmaifBtiss
BLADE BALANCER EiEE Tz
TRAINING GEAR B ilEER
ACE RC T3AC BALANCE CHARGER FOR LI-PO BATTERY | TRACTRNEBEN SR RS
SPARE PARTS | &%
OPTION PASTS & ACCESSORIES | ElEZ&R ¢
SPECIFICATION & FEATURES | 118 % & §&2

N = na

13
17
21
23
27
28
29
30
32
33

39
40
42
43
45
45
46
47
52
53
54
62

-1-




) Thunder
Oiser”

Thank you for purchasing the Thunder Tiger mini Titan E325 V2 eleciric R/C helicopter. This new helicopter is the
latest innowvation by Thunder Tiger. It has the perfect combination of flying stability and the agility for 3D flying. This
helicopter is an excellent choice for flying enthusiasts like you. For convenient assembly and safe operation of the
helicopter, please read the instructions carefully. Retain the user manual in case you need it for any information or
reference.

EITEEEREES ) DEOEEM mini Titan E325 V2 £ - FRAERAERHE MR . BATEREN
BIDMITHE - BRR/ ) AENEEWNIT OB 8RR - ARERSERNERMAEEEFM - LIFEIREELE
FRETRTTRIFER - ReBRTEARAE - LIFEENEREESSHE -

CAUTION / £255

1. R/C models are not toys. This product is a high-precision flying machine. Possibilities of unexpected crashes may
occur due to electronic interference, incorrect operation, or poor mechanical maintenance. Although it is a
small-sized helicopter, the rotor blades rotate at high speeds, which may cause serious damage, injury, or death if
the model hits people or property. Therefore, extreme caution must be exercised during operation.

2. Thunder Tiger ensures parts packaged in this product is of the highest quality. However, after assembly and usage,
parts damaged due to wear or misuse will not be replaced under any circumstances. If you have any questions
regarding its operation and repair, Thunder Tigers service agents are able to provide free technical guidance.

3. This product is only recommended for users ages 16 and up. Because flying a R/C helicopter is difficult, beginners
must receive guidance and supervision from experienced pilots to minimize unexpected danger. Practice in
spacious areas, far away from obstacles such as buildings, trees, electrical towers, or crowds.

4. To decrease the cost of repair and maintenance for beginners, it is recommended to fly the helicopter with a
practice rack and to learn basic flying skills with a computer RIC flying simulator. {Crashes in simulators are free to
repair!)

1. FREFEERNERTFRIRA » B2 RGEIEHEE - ENEERLER » IRFIEEREREIRE - 150ERIRT
EWHMASHEMERE - FHEBLHATE - SFREEETRIIZSHETRIZLE  MENABZENYRE
W FREBEMNASEEEET -

2. FERBAERETEEN ERERHEEREBE - FR8%. §\REFRSHNERNET-FERINEE 2 - 1
TEEFEMEIWEE - IENEMBL » TRERBETHTETNYE -

IFREREL R TEOEREEGFR - GFIERTPERDSRINBEEEITRT  LIEEEHENE - I8
REREREFSER  TSERIREY - A - KI5, . FRREMEDLRIS

4, BHRVMRETFRFENN R SEARETNES O DEEEENERTG SR NG -

AMA INFORMATION / 455!;¥ = 5518

Operating a model helicopter requires a high degree of responsibility and skill. If you are a newcomer to the hobby, it
is best to seek help and guidance from accomplished model helicopter pilots. This will greatly speed up the learning
process and have you flying successfully in a reasonable amount of time. We also would strongly urge you to join
the Academy of Model Aeronautics. The AMA is a non-profit organization that provides its members with a liability
insurance plan as well as monthly magazine entitled Model Aviation. All AMA charter aircraft clubs require all pilots to
hold a current AMA sporting license prior to operation of their models at club fields. For further information, contact
the AMA at:

Academy of Model Aeronautics

5151 East Memaorial Drive

Muncie, IN 47302

(317) 287-1256

|
I

RTEFERRANEROZZERES - FESENENIEEES  LIRESIRERIS - IR —UT9E
RRTUALDEMWEEETED - IEEFERMEMEEL RIEBEEN RS REMERL - LUEREAEED
MBLIRREE - (/B RDITEESENRME  PEa9E EFHRMIEE  SERBFHRIS




) Thunder
Orser”

B W T

FLIGHT SAFETY GHECKLIST / s1T7a1L £ iE:2 T{EIEE

1. Make sure that the transmitter battery is fully charged before flying

2. Make sure all control surfaces are ocperated properly before flying

3. Do a range check of the radio before the first flight. The electronic equipment must operate properly at a range

of at least 5 meters (18 ft) even with the transmitter antenna collapsed

Make sure there are no other pilots using the same radio frequency with yours and that there are no other radio

interfarence on your frequency

Be sure to tum on the transmitter first with the throttle stick in the idle position. Plug the battery into the ESC last

The main rotor and the tail rotor spin at very high RPM. Make sure nothing can come in contact with the rotor

blades during flight

Always maintain a safe distance from the helicopter during flight

B. Mever fly the helicopter in the rain or in excessive wind conditions

9, Always operate and fly the helicopter in a safe and responsible manner

10. Never fly the helicopter over other pilots, spectators, cars or anything that could  result in injury or property
damage

1. FERBE NN B TSR - IR SR -

2. HEEDFTEIRIE T EE (ENEEE -

3. WD ELAh NG B TR - BT EEEFERHERER AR -

4. ERFHPERNENEE - BRRAFWMERERN - AEeBREmEL -

5. TR Tea R FTaS AT THE TfFIER « IGHERE =Y EERES L RS - Bl IT s =& 10N - IRERIEHIEF =& 100 -

6. TIERMEMESEIES - BESrEERE S T AEREERER -

TMITE - M T E A RER T =00 -

8. 2R TR =B T RIEEITE T -

9 BLlExRE—EE - TLEEERTMEESNETREAREE -

10, FEIERE ARE - S R E4FED _ EARIT ST EAR - #eSSEE -

| o h I

POST FLIGHT INSPECTION / 1T &R L EHREEIE

1. Inspect the model thoroughly to insure no parts have come loose or become damaged during the flight and
landing. Replace damaged parts and tighten loose screws before flying again.

2. Clean the helicopter body.

3. Lubricate all moving parts to ensure smooth operation for the next flying.

4. Replace any worn ball links and damaged bearings.

5. Store the model in a cool, dry place. Avoid putting it under direct sunlight or near a source of heat
Following these simple rules will allow you to enjoy the thrill of model helicopter flying for many years
1. TSR A TR AT E B RRH =5 B IR ME ) - BRRNEM EEEE TR -
2. WEREESEE -

3. BT EAEI R 25 EFIEE - LUF T 20/MiT -

4. BIRFTEEEINER - 1210 - LRSS -

5. SRR IR REER - eSS EAERTEREIAE -

BT Ln IR SsrEEE - el BRI BRI Er S |

CAUTION / ;== 5518

When the model has crashed, inspect the flybar, roter shaft and the blade spindle to make sure they are not bent.
If any itern is damaged, it must be replaced with a new part to ensure safe operation. Do not glue any broken or
damaged plastic parts. Do not repair broken rotor blades. It is very important to inspect the moter, speed control
and the battery.

Always inspect the following items:

Gears, Ball links, Link reds, Bearings, Main shaft, Flybar, Spindle, Tail boom and support, Fins, Tail rotar shaft,
Belt, Main blades, Tail blades, the Motor, the Speed contrel and the Battery.

- EHREEEEY  ERESETEE - i - ARETEEHEE - IFESTAMNRE  BUlFERERER
MR « REZRERFE 2 | UIERTAEENEEISEREY  B7EAEEANTEN - FiF - ST
- ENMEEEETFMEEES -

STERTERTR  FEREBETIES - _

EEEAAE - DREEEIR - EIREE - W - Wb - i - EhE - TR - THE - BEE - EEEER -  EHEEKTEEN -
EEEE - B - XM - EiEM - BiE - 2T - Eith -

‘
|

-3




@m

OTHER ITEMS REQUIRED / 55 fi& 3% i

B RADIO SET iEm#E#

Transmitter Receiver Servos

(helicopter type only, U (Contral Surface x3, FEvRiB
6 or more channels) Rudder Servo x1)

Ly (6ELL EEEEA) {RIAGHE x3 - REACEIREHR x1

B POWER SYSTEM

Li-Po Battery Speed Controller Brushless Motor Battery Charger
BESMEt BiTEs HpRiE g

B TOOLS REQUIRED FOR ASSEMBLY HERI{FARIA

Screw Driver Needle Mose Pliers Ball Link Pliers Mipper Scissors
BRiEEET demEsH L fishic) #OsH 5]

_— m s =

i
T

Hobby Knife CA Glue Threadlocking Grease Hex Wrench
ELEREETT] et ERFRIOREEE Al iR
-‘j.;?'-:-ybl‘ .
{..-' I .-"Fl" - o
— :éj{:{a :-"‘}{}ﬁ'i E{L'-\-T-'.'\-. HK"H
s;s"ﬁ""-’;.f/'ﬂ --\-:\-:-\\'T'\--\-T._L H"\.k
H @ r{f'r”( §5’-{:_,-' < -x-:'%.x.q‘ _:-">
— e H\E‘yfff
Epoxy Rubber Band Two-Sided Rubber
EE WETRT Wik
(A - B




ASSEMBLY / $83E 552

= N —
/:":--. - f
M ff
V4 Se <
&) Il h \
k — T %, ,
‘r - {1 T :
?fd ‘; _E.r.-" H 1 ) E“ E = e e . o,
vl WD e —— :
/ .-{"‘:-f':’.-"f "_ L " 5 gy / .
iy e 2 ™
s ."i‘:;”; = 1 =l
P Loph =
¥ X
= \
I Eu’:-" - En’u -

The parts in the mini Titan E325 V2 are packed according to each major assembly steps. The part
number and quantity are always shown in the square box on each page. As good practice, only
open up the bag that you need for the paticular assembly.

FFIIKIBEE TR 2% » FBIEELRER - Z—RESFHE  BRF|HFEX -

Note /| I8

Assembly drawings will contain icons that indicate use of Threadlocking i T22 —=THREADLOCKING / VR IR EE R
of CA glue as needad,

Examples of the icons are as right shown: ‘ CA —w=CA GLUE / tREZER

e FEET - EENERTEER

B TR A -




Main Rotor-1/ EieE#SiE%-1 @Wﬁ

COLLAR, a2 =032 T
B, A2 xO3R2 T

& ([

HHLZ-6Z

SHOULDER SCREN M2Zeb
HE+FREREE <6

2. Mote the orientation of the Metal Seesaw Hub
1. = EEEEFEEEREEE
2 ST E T EETE S

[: N —
(Ol @
L, T iy
LA
s L ™,
Step 3/ =
Fit the Collar into the bearings, tighten the
screws and ensure the Metal Seesaw Hub
runs effortlassly
BT - HEEEEHE - TEDEEEE
EEEEEED
i .
fof o,
| ey
4 || )
., || L . )
(3) b -
"« 3 4)
= [ @ .
T22 @,l 2 | | = T";—
b !l. T22
(3)
L5 vy

Me. | Material Mo. | Description | B Oty Me. | Material Ne. Description E G | Qty
1 | BvV1408 | MATEL MAN ROTOR HUB SET | &MEEREREER | 1 3 [BK1456 | COLLAR. d2xD3=27v | Sl d2xD3x2 T | 2
2 Bv403 METAL SEESAW HLE EREENEEESE | 1 4 |HHUZ-EZ | SHOULDER SCREW MG | EER--FREQHE G | 2

o, - I‘_.r" — -‘\|
> ?tsiga :‘hflrr hﬁgse&saw Hukb into the Main E'IEP 2]/ ﬁE_
- ’ 1. Rotate the Metal Seesaw Hub toward for 80
EK1456 Rotor Hub

degrea,

2. Nofe the orientation of the Chamfer on the
Metal Seesaw Hub.

1, Q0 EREEE

2 AEEREEEEESAEO

©

- : _I‘" *
chamfer / Bl S’ "4
Y J

S L — o
~ ;’Ib"_"'\ia i
le;.— o, et
\H\:\‘;?-‘r'-"
i el
[ N chamfer
5 ) mm
M iy
Completed View
rd ;/
/ r i et
I I|ll o ";.-" q:\.
| |
".,\" II I|
A ! £
I""-\_\_ hy _I,l'
L B
':rfff : '-:"":t\'.‘-'
e “’,f'—:“l. —
e . - ! 0 [
) EARA-%
el T |




Main Rotor-2 / TR B S18ig5-2 @Wﬁ

Cauntarsunk Screw M1.628
R FREM G

ZERIEHER

L4

Mo | Material Mo. | Description [ S Oty Me. | Material Ne. | Description EHR | Qty
1 BV1404 | METAL MIXING LEVER | SMirHiEmEE | 2 4 |HSP16-6N | COUNTERSUMN SCREWM! 6 Mi+7@EMiIcE | 4
|BK1480 | COLLAR, d2xD3«5.6t | 38, d2=D3«56t 2 5 |BK14B1 | FLATWASHER d2xD3 w05t | Bl x5t | 2
3 BK1203 LINKAGE BALL{s3.8) | MiEii{s1.5) 4 6 |HWU2-37 | SHOULDER SCREW M2cB | [HAA+FREE®SMIG | 2
Step 1/ T8 —
0 Secure the Linkage Balls to the Mixing Lever. (1)
BK14E0 FET - SEEETEE - iR AR AER - ';,fr___ ; -,
COLLAR, d2=D3=5 61 “ T =N
B, d2=xD3=56t Ty l.‘é{'rﬂ',»-”ﬂ f
o i r'::::---"}{_{iﬂ_'. !\I\}___;__/,__/_{} .
Lt L - 3
BK1203 ~, 3)
Linkage Ball{3.8) Re).
i EEE(03.6) ] % (4)
T2k
* [ —
HSP16-6N Assemble left and right side the same way

Step 2/

BK1481

1. Secure the Metal Mixing Lever to the Metal Seesaw Hub.
2. Make sure the Matal Mixing Lever runs effartlessly.

1. HERTH SRR R EEEE - L8R ARRNER -

FLAT WSHER d2xD3. 705t
5 Frd2nD Ted St

@ (I
HNU2-82

SHOULDER SCREW Mg
BB+ FRESHMDS

2. ERIEREESEET - RTSRANRSE -

Completed View
EETTAY

-(8)

"




Main Rotor-3 / FiERt§i8iH%-3 @1.};‘%&

No. Material No. Description | =18 | Qty No. Material No. Description | B  Qty
1 BK1499 M. FLYBAR C. ARM-1 | EEEEEEEA1 2 5 BK1410-1 SUS FLYBAR ROD TiRHIEEE 1
2 BK1500 M. FLYBAR C. ARM-2 | E Wi ENSERE-2 2 6 HME3-3B SET SCREW M3x3 BEMAEEMIY | 2
3 BK1203 LINKAGE BALL{23.8) | Ei%iE(e3.8) 2 7 BK1413 FLYBAR PADDLE (GREEMLIGHT! #BFHR &) 2
4 HSP16-6N | COUNTERSUNK SCREW M16x6 | EIFHF4#M1.6x6 2
- Step 1/ TH— Step 2/ BB
© [_]] 1. Secure the Linkage Ball to the Metal Flybar 1. Insert the Flybar Rod through the Metal Flybar
BK1203 Contorl Post. Control Arms & the Metal Seesaw Hub.
Linkage Ball(@3.8) 2. Assemble the Metal Flybar Control Post and the | 2. Ensure the Flybar Rod have equal protrusion
HiZER(e3.8) Metal Flybar Control Arm. from each side of the Metal Flybar Control
1. FEREISEEZER TR EREEL L - Arms.
P 2. ETEE Eﬁﬁkﬁnigﬁ’- EE% =EI5 3. Line up the holes of the Metal Flybar Control
Arms and the flat spot of the Flybar Rod, and
HSP16-6N (1) then screw the Metal Flybar Control Arms &
Countersunk Screw M1.6x8 g the Flybar Rod tightly.
T4 1,646 1 FRETSASBRERTHE  BEES
EEEERIEREEE -

m 2. R EROD TR ERE THEMEIZEE -

. 3 $IEERMIETERFHE FHE HEIEEET -
HMEZ-3B TEMiEE - HiEEimi -
SET SCREW M3x3 ) i %—- T22
FEAR T UREFEM3x3 P (6)

Assemble left and right side the same way
EREAIFEER

(Note 1/ & 1 T 83m,

| a E @E 1---%-""--._1
— "'ﬁ’lF

L 70mm 70mm Step 3/ HH=

p

1. Thread the Paddles onto the Flybar Rod, equal the length to the Flybar
Control Arms of each side.
2. Ensure the leading edges of the Paddles are toward the same side to the
Metal Flybar Control Posts.
. Line up the Paddles with the Flybar Control Arms.
GECIEERRIEERE L - EIMRAREEEEERIBIEEES -
et i E R E R EFEE o OEE -
. #1 IE 8 T B B3 T B 1l R 2 MR e -

m_r\:r—xm

2 kinds of paddle set included in this KIT: EFANIMEISER - Jaif{’lﬁl,-'ﬁéﬁ*’é"f"a’f—ffﬁ
* The white paddle set (6.6 gr/per piece) is for less control sensitivity, @ EIE%.%*E (BERG.605) B .:.FEI‘E?F?.*EE.EE ¢
e The green paddle set (4.4 griper piece) is for 3D flying. o IFEIEEE (BRLALT) EESFERTER -

-8-




Main Rotor-4 / iR t4i§iE5E-4

) Thunder
Orser”

Mo | Material Mo. | Description [ S8 Oty Me. | Material Ne. | Description £ | Qty
1 BKi203 | LINKAGE BALL{s3 8) | HA(e38) | 2 5 |BKi900  FLAP DAMPER | EEERER | 2
2 HSP16-6M | COUNTERSUNE SCREW M1.6«6 | BIE—=8EM186 2 6 |BK107E9 COLLAR [-ih ] 2
3 BV1402 | METALROTORGRIP | =BmMMEH 2 7 HMO26  FLATWASHERd26 % ajd26mm | 2
4 BKOSDE FEATHERING SHAFT EEHETE 1 8 |HMC26-BB | SOCKET SCREW MZ26<B  HITEBESMZE=8 | 2
= Stap 1/ 58—
= . Secure the Linkage alls to the Main Rolor Grips.

Br1203 2. Insert the Flap Damper into the Main Rotor Hub.
LINKAGE BALL{23.8) 3. Insert the Feathering Shaft through the Flap Dampers & the Main Rotor Hub with some amount of
AR 3.6 silicon oil or Vaseline, Center the Feathering Shaft in the Main Rotor Hub,
4, Apply Locitite on the Socket Screw (M2.6x 8 #8),and then secure the Main Rotor Grips on the
w | Feathering Shaft with bearings & washers lightly.
HEP16-6K . ﬁ-*‘ﬁ]ﬁﬂﬂlﬁlm‘ii“’ﬂﬁﬁf

COUNTERSUNK SCREW M1 6=6
EIE+FE#RErM1 66

HMOZ6
FLAT WaSHER d2.6
;A2 E6mm

© | i
HMC26-88

SOCKET SCREW M2 6=8
FaF AR ERM2 B8

Diagram for Thrust Bearing Assembly

IR EZETEE

Large Internal Diametar
always go toward the

Main Rotor Hub
FIEE g AT —Al -
BT N i

e

=

HE

2
Checking Tips: BA = ﬂn

HENRE : Qu=0s
(MBEEXRE A -

AR R EEF.EEE?&EF‘E
AR AET L T WA R SRR ER - LR

4 FET  EEEREERETE  (ERAM2EXEF T BIZRE M EHEREREHIERE -
Note /| &
The radial & thrust bearings inside the Main
Rotor Grips are factory pre-assembled. The
below drawing is for your reference,
[P ER SR EERFRMISH R - &
TR

=2l [ =
[ A

L b3 =

.'!I’E[

~—— Small Internal Dismeter Completed View

always go toward the =

Blade 15T

FHESL T8 - T

EpzERg -

~ R
4 2,
'::' !. A '; |4

sE0E &




Main Rotor-5 / TiEE 88425 @Wﬁ

AR ET RN

iy
1
= a )

HMLZ
M2 NUT
2o

Mo. | Material Mo, | Description EaHH Oty
1 |BK1502  |HARDENED MAIN SHAFT | Mt =4e |1
[BK1086  |SOCKET SCREW M2x14 | Al =F@sMaa1d 1
3 | HMLZ M2 MUT 2 4R 2
= . Step 1/ 58—
= 1. Insert the main retor head set into the Main Shaft. Nete the end with a hole of
BK1085 the Main Shafl has to insert into the Hub,
SOCKET SCREW M2=14

Z_ Line up the holes on the Main Shaft & Hub.
3

Insert the Socket Screw (M2 x 14, #2) through the Hub and apply a drop of e
threadlocking to screw it with the Nut e
1. BT EEEHM = REHERS -
2. BIEFEREEE EFLA - o
3. L Fh AR ARTER TEE Ei\:\w
E MR R E RS EE - {7 %ﬁ,_
2l T
J\:';..l:.‘_i.- h AE';;DN
"ﬁ-‘_ Y =i
bz @
Note /| T8 .
The hole should point up :
IR - BALEN—iRERH (1)
Step 2/ ¥

Seorew a saecond Mut with a drop of threadlocking to prevent the Socket Screw coming loose.

MEERE-BIFER YRS - ERERINERIEE - MICER -

-10-




Main Rotor-6 / THEE 81526 @‘lﬁiﬁ

Mo. | Material Mo, Description

Lo AR R R

|BVi406  M.FLYBARC.LEVER WS 8irs mil
_BPH 014 _WASHOLIT LINKAGE _ET"E

|HSP17-/N  COUNTERSUNS SCREWNM1.7+7 | [RISH+TFENEEM1. T*T
|BK1480  COLLAR. d2=D3=5.61  04if d2xD3=56t |
|HSP16-6N_ COUNTERSUMK SCREW M1 6+6 [BIE+ 744 M1 65 |
BK1203 LINKAGE BALL{e3.8)  iEiZ08 (03.8)

Eat i Me. | Material Ne. | Description | &5 | Qty
T | BE1481 FLAT WASHER d2D3 Twd 5 | 15 d2xD3.Tx0.58 | 2
B |HMU2-8Z | SHOULDER SCREW M2x0 | ER-+FREQH MG | 2
9 [BV1405  METALWASHOUT BASESET | BiPmIEs | 1
10 | BV1419A  METAL Swashplate | & B-+=a 1
1 . BE1020 MAIN SHAFT LOCK RING | 1P 1
1

12 |HME3-3B  SET SCREW M3 <3 FIRP M M3 |

=]
BB (B3 R RD [BD
-

HSP1T-TM
Countersunk Screw M1.7=7
EE5FmEM 7=7

HSP16-6M
Countersunk Screw M1,6=6
RIERTEE M1.626

BK1480
COLLAR, d2=D3=5.6t
PO dZ2=D3=5.61

Br1481
FLAT WASHER d2xD3. rx0.5
5 ddxD3 Tal 5

@

HMLIZ-92

SHOULDER SCREW M2x8
RE+TRESE M2

@ W

HME3-3B

Set Sorew M3x3
FAAAT TR M3-3

Step 1/ % —

1. Secure the Washout Linkage to the Metal Flybar Control Lever and ensure the Washout Linkage
runs effortlessly.

2. Secure the Linkage Balls to the Metal Flybar Control Lever. The inner hale an the lever is for novice,
and the auter hale is for 3D flying.

3. Secure the Metal Flybar Control Lever to the Washout Base.

4. Make sure the Metal Flvbar Control Lever runs efforllessly.

1. R EEEERGME RN - SEEinEms

2. AIERHAREREHE - HLESTEE ALRES

3DFFERTT
: rl—j::zﬁﬁiiu' IR RIS LR RIS E L
4, fSEERIEEREN ﬂ'ﬂ‘i‘]lﬁh

[

Step 2/

1. Slide the melal washout sel into the Main Shaft, and
ensure the pins of the Metal Main Rotor Hub go
through the slots of the Metal Washout Base.

2. Slicle the Metal Swashplate into the Main Shaft. Attach
the Washout Linkage to the inner linkage balls of the
Metal Swashplate.

1 TR EFEE0 - = R E EE R TR
Bl :

2. it FEFEIW  iSTH SR RS+ FENEE o

RS
Step 3/ HE= =
Slide the Main Shaft Lock Ring and fix by a Set Screw with a ey Ll
drop of threadlocking. IR
18 EEEEEEHR S E R B R EITE o= "—:lf*-'

H H
- .l_'-—_'ﬂ..-‘."..mz
M) —= (12)
Note / EE = TO0mm

The length from the @nd of the Min Shaft to the Lock Ring is 70mm.
EEERSE I ESERTHETSTommE (IET)

-11-




Linkage Rod Installation / 1848 @"Wﬁ

Me. | Material Mo. | Description F g Oty Me. | Malerial Ne. | Description | S5 | Qty
1 |BK0932  |BALLLINK d3Bx10mm SEiE##e | 4 4 | BK1064  LINKAGE ROD 1.3%10mm | 27 | 2

| BK1063 | LINKAGE ROD D1 .3xTmm iR | 2 5 |BK1066 | LINKAGE ROD 1.3x24 5mm | MiEi% | 2
3 | BKDgzz BALL LIMK d3.8x12mm W g 14 6 |BK1085 LIMKAGE ROD 1.3x29mm | WiEs 2

o Step 1/ 8B —

a-;.'_f : Assemble the Linkage Rods as drawings. The linkage length is measurad by the centar of the
BrO8z2 Z Ball Links. These drawings are printed actual size; vou can lay the linkage sats on the left
Ball Link d3.8x12mm drawings to measure the correct lemgth.
=< TR B EEEETESEEREEER - ST EE BN S L RER IR LR REEE - BmR ST EEE

e A - FaEERED T SRS IFEEE -

(@

BRO932
Ball Link d3.8%10mm —
IR T Step 2/ HE_
Attach the linkage sets on the main rotar head set. ~
Please refer below drawing For 3D flying
Scale=111 S=TETEEFSTERERERE - SDMITEE
{unit:rmm; e ——
r e | B - F o =
r Y - '1:2] For novice
y fag .
N A FEBETE J
- ? - —
ED =
- (B)
- ) M
T
—_ ? -
25 (3)
= = |C) For novice
= <) 1;{; DBERE )
gt L R
= -
25
[ - (C) For 3D fiying (3)
(= ——=0) x2 aDmiTRE
e (2)—~ (B) (D) —(3)
_ 10 L'I
=y
3585 e
' ~ (D)
e — =
e — [——
1 111 p i
- 24.9 - s ~
Note | & R e
415 T mark on the Ball s [T ===l
r - (E) Link goas toward = ,f#’f--',_;hx@f = T
(Te—— : ’_:, %2 cutside. e T
— e —— PRI ETEMEER 9t ;:' ;_}
29 = x et
— - | 'I_-h |
¥ [

-12-




Main Frame Assembly-1/ A§8i82E-1

@‘I’ﬁﬁiﬁ&‘f

loer

Me. | Material Mo. | Description |44 Oty Mao.| Material No. | Description EStH Oty
1 BK1802 | CARBON MAIN FRAME | wiEfls | 2 7 [BV2600  |TAILBEARING FLANGE SET REMEdmtemld |
2 Bwviasez | UPFER BEARING SET | LR | 1 & Bvia2 |METAL PULLEY SET (14T)  =WAFHWEE (14T) 1
4  BVi18E3 | LOWER BEARING SET | 3RS 1 9 | BK1445 | TAIL GEAR 28T = RN 28T 1
4 EBK1878 | FRONT SERVOD TRAY EnEE A 2 10 | HMY1-5  |PIN g1=5.3 HES 01531 1
5 BK1881  |RARE SERVO TRAY | 8 R | 1 11 |HMD2-6  |FLATHEAD PHILUPS SCREW MGG TFRR+PoRAs M25 | 1
& HSAZE BUTTOMHEAD SOCKET SCREW NINE | =@ TRM 7 ek | 16 12 | HNX2-10B | Sode Exfon Head Seff Tepping Saree MExI]) S EEE SRS 0| 4
) Step 1/ T8 —
) - Assemble the left main frame as drawing. Secure the screws with a drop of
HSAZ-6 threadlocking but not over tighten.
Bufton Head Sockel Screw, M6 | SEMTEE XA - FHARNENET - EH)AFHES -
£ WA P R p— T22
i3 - 6)
[ I [5] i} ) f A,
HMY1-5 g -
Pin 81x5.3 . (6)
a1 =530 8 g
- '. = le :
Y L —(2) (1)
T22 . (4)
' e . ! B £ d Y
*-r o 3 h [ .,
L# :‘* [ L ' -:}
(6) i o
' i ) 3 e
I A (3) .
[ Y P R NS
(6) ' ; \
5 4 1
L) ‘1 o 5
(6) ¢
(1)
%= o
HMD2-6 -
Flat Head Philips Screw, M2xE Stap 2/ ?:'Eﬁ_ )
T A M 1. Assemble the tail drive gear set as drawing.
i 2. Secure the tail drive gear set to the main frame set.
1. ST R MEERdRE -
eea il S 2. MEMBEmEEREMTEL - - Py (12)
HNX2-108 DL =l -
Skt Bton e Se Tang Sermw M0 | ¢ = I X ity VW g
o g = n W — e E I
+ BB AR IR X 10 S P Tod ] %]
8 _ , ! ",
©) Gl Tl ; SN
[ - o -Q.-E:::. -
s (12) ; AT\ i
3] =] ™ S ’ 4] ) 'a\-:_-.- 1‘\“\
0
{?, ™ "{"- iy ! - \":\‘
N[ et -y
e (9 t . .
Lt o
g = :
j=T22 J
(o) [lr
_ (11) T

=13-




Main Frame Assembly-2 / A E8i835-2 @Wﬁ

Me. | Material Mo. | Description F g Oty Me. | Material Ne. | Description [ £ | Qty
1 | BK2801 [ ANTI-ROTATION BRACKET | +FAIIELSHN 1 4 |HMX2-6B | Sooksl Babon Head Sefi Tnzing Srew ND6 | $EEFT B0 e 12
|BK2504 | BATTERY TRAY | Wi | 1 5 |BK1887  STANDOFF SPACER | TEfIE | 1
3 BK2606 BOTTOM BRACKET B 5 EE 1 6 |BK1888 CAMOPY STANDOFF R 2
\ Step 1/ 5 —
RN 1, Assemble the Battery Tray, Anti-rotation Bracket and Bottom Bracket
HNX2-6B by Tapping Screws (MZ x 6§, #4) as drawing.
Socht Buton Hesd 58 Taming Srew W26 | 2. Agsemible the Canopy Standoff & Standoff Spacer on the main frame
M SR MR X 6 set, sscure tightly with a drop of thrardlocking.
1. S ETAE M - SRR R ER L BIR A E R BsEE -
2. EEHEMER MRS R A EEE AIEE -
6.
.2 (1) i
TZ2 i
il
!.ig‘_"-" {HH
, N
TZ22 o 16) s v
- ' oW g
o (2)
[ ] ;1_‘31--""
o
o
0"
.:F
(4)
(3)
-y
(4)
-
P, -
==
-
(4)




Main Frame Assembly-3 / Ag8i825-3 @Wﬁ

Mo, Material Mo, | Description =i Oty
'BKO0933 | AUTOROTATION TAL DRIVE GEAR | FERBEINA(1 24T)
BVD0934 | MAIN GEAR (WIBEARING) | i bi(=8HT)
'BKD931 | FLAT\WASHER D5<D10+03  WRKESH d6<010<03
BROSE0 CHE WaY BEARING SHAFT | Sl

bt || =

1. The One \Way Bearing and the Spacer are pre-assembled.

o, 2. Asszemble the Main Gear and the Autorotation Tail Drive Gear with the COne Way Bearing Shaft.
1. B [ B 3 = I R 2 e s A

2. LSO B S 5 = i b E R DS

BEO931

Flat Washer d=010=0.3
WOdaE sl o5=010=0.3

@

The Words on the One Way

Beanng iz toward bottom
55 [ i 28 ) SO T

g &
Note 2 /¥ §E 2
Spacer One Way Bearing
e =
1mm -EHEE BEoipE
1 F Main Gear 1507
! ' % =it
e wy

-15-




Main Frame Assembly-4 / 848424 @Wﬁ

Me. | Material Mo. | Description Eat i Oty Me. | Material Ne. | Description | BH | Qty
1 BK2602 | ANTENNA HOLDER | ZmE K 6 |BKI020 | MAIN SHAFT LOCK RING | 1-i2M 1
2 | BK2803 CAMOPY CLIP RImEE 1 7 [HME3-38 | SET SCREWM3x3 | SN T REEAMIx3 | 1
3 BKI473 | LANDING SKID (BLACK) | FI%E (&) K B8 |HMCZ-14B | SOCKET SCREWMZ*14| o/ B&EsM2x14 | 1
4 | HNXZ2-6B | Butlon Head Sockel Screw, M2xs | *ESRFASTERN0E | B g [HMmL2 M2 NUT 265N 1
5 [BK1038 | LANDING SKID DAMPER | [El#3H 4
— @ Step 1/ HBW—

(o) (e (4) i § Assemble the Landing Skid, Canopy Clip & Antenna Holder

HINX2-5B | as drawing, and then attach the skid set on the main frame

Bulton Head Socket Screw, M2«6 P set.

PR SIS XE Bl n | SESWE  BRETERESEE - AEmNEEETS

" e EfRE -

@ W

HME3-3B

Set Screw M3=3

TR P AR M 3

(©) | s LR, &
HMC2-148 A A7 A R (5)
Sockel Screw M2x14 LY |
P R iR M2 <14 [

=L iy -:',l---r"\. i ) hy : {2’

Step 2/ HW_

1. Slide the main gear setf info the main frame set

2. Insern the Main Shaft into the Upper Bearing Housing, main gear set
& Lower Beanng Housing.

3. Ling up the holes of the Autorotation Tail Dive Gear, One Way
Bearing Shaft & Main Shaft, and then insart the Socket Screw to fix
them with a M2 MNul Add a drop of threadlocking when sacuring, but
do not over tighten.

4, Attach the Main Shafi Lock Ring on the end of the Main Shaft.

Secure the ring by a Set Screw with a drop of threadlocking, note P f
there should be no play of the Main Shafi. e T |
1. ¥5EHEAIE )\ BURIE S - o Tl
2 MEMFE AT - TEMER TWRE - = | (8)
3 HIREE Y  BARER I8 LA 0%  SAMSEREENE o SUalR e -
WEIE - TEFERERMEAEE - 28 BTEEE RN e E ¥ n:,..h =
4. BILISRE N TREL - EEARNEREL - ERTER - T8T N = f‘,‘;n. e Ty 'fst
W T EE) 2 R - b (r o | \

Screw Drlver_?‘"
WHIET /’g A

d mﬁme,




Tail Unit Assembly-1/ EE#H5-1 @‘Iﬁ&‘f

Me. | Material Mo. | Description FHG Oty Me. | Material Ne. | Description £ | Qty
1 BK1073 | BELT MXL-3T (413T)  S#MXL-3t (413T) 1 6 |BK1875  TAIL UNIT SPACER | B K
2 | BK1004-1 |TAILBOOM 3SEMMXS14 | 356mmxeld | 1 7 |BV0S73A | MATEL TAIL ROTOR SHAFT SET | NEMEHIE 1
3 BKI872 | METAL TAILUNIT | EREE 1 B |HMD2-58 | FLATHEAD FHILLIS SCREA M2 | S8R+ T8k M2e5 | 6
4 |BV1873 | METALTAILSIDE COVER-R EMEFRIEH-S | 1 8 | HSAZ-G EATTON HEAD SOCKET SCREW, MING | SR EEes MG 1
5 | BwWiaTs METAL TAIL SIDE COVER- L EWEERSENE-E | 1

- Step 1/ T8 — A
& [ Inzart the Belt into the Tall Boom. First tape the belt & insert -
HMDZ-5B the end of the belt as shown. and not twist the balt ﬁ

Flat Head Phillips Screw, M2:3 | WP HEREE - AEWHRERRSS TEE%‘E&QE?&EE
TR M245 B T R -

. Note / 8 (2)-
o (- The slot is toward upper side,

HSAZ-6 RELBOME

Butien Head Socket Screw, M2xG

FREATEEs M2

e .-'- Y
(1) e > _ )
. Tape /@ / l_\‘\\\
Step 2 / H1E_ - A,
1. Attach the Metal Tail Side Cover- R ta Metal Tail Unit = : ek
as drawing.
2. Slide the Metal Tail Unit onto the Tail Boom.
1. BE¥ETHZREENE 1) TEEZREEL - 8
2 BEMEEENRE - (8)
A

Step 3/ FE=

1. Assemble the Tail Unit as drawing, as well as warp the belt around the Tail Pulley.
2. Secure the Tail Unit to the Tail Boom tightly with a drop of Locitite,

1. #E TR EEHESE IS E T B E T -

2. FHARMERHENRTETERE L -

p

Note / =8

The slat on the boam is

right angle to the KMetal

Tail Rotor Shaft., (Wiew

from nose to tail)

w HAR - EECROEEE

FEsEESEE -
(B ERER

RSICIE =}

= —--—-— The slot should be at upper side

BR IS ()

-17-




Tail Unit Assembly-2 / B&i85E-2 @Wﬁ

Step 2/ SE_

1. Secure the Linkage Ball to the Tail Fitch Control Lever-1.

2. Assemble the Tail Pitch Control Lever and the Tail Fitch
Control Set as drawing

1. HIEREEN & RIS

2. UET - HEEMEERESEE -

(6)
T22 -

(3)

enzure the lever runs effortlesshy.

Mo, Material Mo, | Description 2 Oty Mo, | Material Mo, Description = i Oty
1 | BV1422 | METALTALPTHCONTROLLEVER | | SMERRITHE-1 | 1 6 |HMF2-6N | COUNTERSUNK SCREW M2+6 | BIG+8#h M2<6 | 1
2 | Bvi423 WETAL TAILL FTH COMTROLLEVER-? | SRRIERIME-2 | 1 7 |BWw14214 | M TAILPITH CONTROL SET | SERERIDZAE | 1
3 BK1203 | LINKAGE BALL(s3.8) | imfE:H (838) 1 8 |BK1091 | DOUBLE JOINTLEVER | WEEmiwi% 1
4 | HEP16-6N | COUNTERSUNK SCREW M1.6<6) BE-T&H M 65 1 § HMCZ16B SOCKET SCREW M2=16 | pr sl M 2
5 |BK1481 | FLATWASHER d2xD37w0St | &5 d2xD37x05t 3
Step 1/ H8E—
4 1. Secure the Double Joint Lever to Tail Unit as drawing
BK1203 2. Da not over tighten the Socket Screw, ensure the lever rotate effortlessly.
LINEAGE BALL{@#3.8) 1. SRR REEEE -
WIRER (03.8) 2. BT EERSE - BN SFE - -
- . : (9)
HSP16-6M -~ i
COUNTERSUNE SCREW M1 66 | S T22 mm—
BB +oreREs M ExE SR
Mote the orientation of the R,
@) triangle mark an the Double o Ny
BI1481 Joint Lever “\J?«% "w"'.'_./..-':‘ —
FLAT WASHER d2x03, Tx.51 TP P =< W 'Z [l =
W d2xD3 TH0 5t REI7Im = _,/_,,-;;:::\
. A o i Bl { /f
= | g | [
BTN
HMF2-6N ~ | op
Countersunk Screw M2=6
BIEEH-SPEEEE M2eB . {B:
() | IR
HMCZ-168
Socket Screw M2x16 Step 3/ =
P RS M216 Do not over tighten the Socket Screw,

RYARIRREEER - REID R ERIRE -

(9)
= e ’r_\‘. e
s e A
) o, '“ﬁ'*'__y,--' —
el NN
= 1~ P {if
5 - \,'Eg - . L.:--';'I_I‘_;_ | f
e (5) Nt N |
\'—."l-‘_\:.-l. I: i \n‘_bﬁ-'
Siig' i) ;
._"‘:_:J \-| I\x IE]
H.“___:,I . .' ---.___. =
.\""'\.\_\_\___.-"

-18-




Tail Unit Assembly-3 / R&8%-3 @‘lﬁiﬁ

- M2

@ |

HMWS20Z2WY
BEARIMG D2=D5x2 5
BEA d2=05=2.5

=y

W, ;\c ? §

BKI10ED

SAFTY WASHER
B

o

HMC2-8B
SOCKET SCREW M2=B

MR M2xE

..
.
- 3
L ", .
- .,
s Ry
-, i
- o
. -

Step 2 | HH_

Mo | Material Mo. | Description 2 Oty Mo, Material Mo Description 2 Oty
1 BW1411 | METAL TAIL FITCH HOUSING | W REITRSEE 2 5  HMVS20ZZWY BEARING D2=DS=2.5 | Hiethif d2=Dd=25 2
2 BHK1425 METAL TAIL PITCH LINK ~ FREEEREEE 2 6 BHK1080 SAFTY WASHER L 2
3 HNU29Z | SHOULDERED SCREW M2+9 RH+THERH M29 4 7 |HMC2BE SOCKETSCREWM2@ (% s M2x8 | 2
4 BHOSTEZ TAIL ROTOR HUB e N I TERE 1 &  BKO9G1 TAIL ROTOR BLADE = FEITH 2

~ 1. Secure the Metal Tail Pitch Contral Link 1o the Metal Tail Pitch Housing but do not aver tighten,
HU2-82 Mote the orientation of the Chamfer on the link.
SHOULDERED SCREW M2=3

2. Attach the Metal Tail Piich Housing into the Tail Rotor Hub by the Socket Screws with a drop of
threadiocking. Note the onentation of the Safety Washer

1. HE7 « HHE-EREEEGHE - Z5E - BrEERETERNOE « EEEEEETER - R
EHET L PSR -

2 HEERWERENE GRS - BERNES » DEERSEERTEE

(Note | =& k
The orientation of the Satefy Washer
FEERRTERDD

™
v
AT '
(1) (5) () (7)
.
. (2)
’*.“‘-1*_-.

.,
~chamfar

R, EE

1. Attach the Tail Rolor Blades to the Metal Tail Pitch Housing as drawing. Ensure the leading edges of the blades are toward

proper side as shown.

2. Secure with a drop of threadlocking but do not over tighten the screws.
1. SE T REIER 5T & M EIE R TTEE - FEEERENE W A S RS () -
2. ERESIRENEERY - ElEEHE -

-19-




Tail Unit Assembly-4 / EEi85-4 @‘lﬁiﬁ

Me. | Material Mo. | Description [ &4 Oty Me. | Material Mo. | Description E=L] Oy
1 HMEI-3B | SET SCREW M3=3 HiAfA AR M3=3 | 1 1 BEis5M 3D CARBOM TAIL FIM DEMESHTIE | 1
2 |HNU2-9Z | SHOLLDERED SCREW M2<D | B+ FaEemis M2xg | 2 2 |HGAZE | BUTTONHEAD SOCKET SCREW MDS | 3@ 7T Mamss | 2

3 HMM2Z | LUCK NUT, M2 | [Fhaamm [ 2

2 N
HME3-3B Step 1/ $8B—
SET SCREW M3x3 1. Slide the tail rotor set into the Tail Roter Shaft. Line
TR Y M3 the hole up with the concave on the shafi
2. Secure the tail rotor set tightly by the Set Screw

@ {—mm with a drop of threadlocking.
Hmu:t - 1. }fﬁiﬁﬁﬁﬁtﬂﬂﬁﬁﬁﬁﬁ BEESETEER R -

- 2 BEA ARNRERTRERREMEEL I
SHOULDERED SCREW M3 SR -
EE - FEER M2

Note / E&
Line up the concave of tail rotor shaft
and the hole of hub.

R =l e EE DR

Step 2/ £E_
Fit the Tail Pitch Contral Links to the Tail Pitch Contral Set.
Do not over tighten the Socket Screw and ensure the tail

~, linkages run effortlessly.
HE B AR B T S s« SRR AN R - B EE
RETERE - IWHERD O L IEES) -

() (e
HSAZ-6
BUTTCH HEAD SOCHET SCREW M2YE

MR R

1
8
HMM2Z @ T

LUCK NUT, M2
IR ol

{,
Completed View

HH IR ST

Step 3/ SH=

Attach the Carbon Tail Fin 1o the Tail Unit as shown.
HEEEETTHEENEEE -




Tail Boom Bracket Set-1/ BEEEEE%-1 O [hunder

TAPPING SCREW M1.2=6
[EER+FE R M1.2x8

(3 (e

HMN2-108

TARFING SCRENWNASHER M2e10
RESEE T M0

3. Insert the Bracket Spacers into the Tail Boom Eracket.

1. MEEREE R EEEE N EE

2. EEEIURWRFEE - LIERRRE

3. AEEESHS N\ EEEEER

(1)

(2)

(1

(2)

(6)

Mo, Material Mo, | Description B Oty Mo, | Material Mo, Description = i Oty
1 BRKi10&2 ROD GLIDE | EEE | 2 4 HNM2-10B | TAPRNG SCREWIMUWASHER) 'd:‘-'j: EHEEERE M1 2
HMJ12-6B | TAPFING SCREW M1.2<6 BEE+FII0EE M12=6 2 5 |BK2E10 TAIL BEOOM BRACKET EEEEE 1
3 |BKD923 | TAILSERVO TRAY | [EiREHE | 2 6 |BK1886 | BRACKET SPACER | BEEEH | 2
1. Slide the Rod Guides and the Tail Servo Tray onto the Tail Boom
B — 2. Secure the Self-tapping Screws but do not tighten at this step, the position of these guides & servo
HMJ12-6E tray may be adjusted later.

-21-




Tail Boom Bracket Set-2 / EEEEEEE-2 @'lﬁfm::

Me. | Material Mo. | Description 2 Oty
1 | HNM2-108 | SocketBudon Head Sef Tapping Sorew W10 SERATASOIERUZH) 4
2 HSAZ6 BUTTOM HEAD SOCHET SCREW NINE =EERM LR E M2E 4

o Step 1/ HH—
| MR 1. Remove the tap from the end of the belt. Insert the tail unit into the main frame set,
HMMNZ-108 twist the belt toward right for 20°  and then warp around the pulley.

THPPING SCREMWMASHER M2x10 | 2. First tighten the 4 upper Tapping Screws (HMNZ2-10B.#1) to attach the Tail Bracket on
[EFEES I N the main frame set _
1. B[RRI - M EEE N TRERESF « FFHETRGIHSO0ES « BiERETE -

5 (o 2. Rl F HOTNATIES SRS EEEEE e L -
H5A2-5 Tail | B g o
BUTTCH HEAD SOCKET SCREW, M2V Ay ag°
4 W TR MG R =
Tail pulley - W,
. s
B2, T == Drive Gear Set
yZ) e, REBIAE
-I:;z-l- III-' B ..-. ... ..?-:vﬁ:pﬂ-ﬁ

At— | ‘ane!ﬁiﬁ

0
= - e
ry ; -
£ o
i A e
wh.f’. ‘II"'-. .
-__‘-. -
..

-

., -
. .

"Note / T8
Ensure the leading edoe of the blades
rotate this way as drawing. (Turn the kain
Gear clockwise, the main rotor grips turms
clockwise and the Tall Blades turn counter
clockwisa.)

TS N E o R TR -
(REFE S O EE R 26T - EREMIRTEEENE
kE#EJr ~ EENEM I EFE HEED - )

Step 2 /| S

1. Full the Tail Boom out
slightly by grasping the Tail
nit with one hand and the
rmain framea sat with the
cther. Adiust until the belt
deflects by about 0.2mm
(0.08" .

2. Tighten the 4 lower Tapping
Screws (HMMZ2-108B.#1) to
fix the Tail Bracket on the
main frame set.

1. —FEEEENE - F—FEE
REMRER ML - RN

- EERI W E R R T F .
FFE T A0 2mmi0.08" ) - Y

2. ET Rl R ReEsE - 05 T3

REETEEERTENRE - : ) B

-22-




Electric System-1/ & F3#-1 @I—m::

Me. | Material Mo. | Description = Oty Me. | Material Ne. | Description | S5 | Qty
1  BK18490 MOTOR MOURNT FRig A i 4 | BEK1004 DRIVE GEAR 13T SRENEERE 13T 1
2 |HBAI-EE | SOCKET SCREW M3x5 | SEIEM T MG | 2 5 |HSAZE | BUTTON HEAD SOCHET SCREWMDE | SRR MME M2E | 4
3 |HMEZ-3B | SET SCREW M3=3 | mmp o messs Maxd 1

o (I Note 1/ & 1 k
M 1. The length from the end of Drive Gear to Mator Mount is 16mm.
HSA3-58 2. Pleasze select the Drive Gear bazed on your motor & battery.
SOCKET SCREW M35 The OBL 29/37-10H (Mo, 2382) Brushless Motor and 13T
HEEEF 7R M3=5 e pinicn are recommended for mini Titan V2 with ACE
rae Power 351F Li-Po battery.
S - 1. BRI EEEE RS 16mm ¢
HME3-3B f Y 2. FEikMEE R wt A A s - (PAACE
SET SCREW M3x3 ' P ﬁ L RC OBL 29/37-10HERI%:E - EikiEA
AN MR M3=3 \ i ) : (1) 13TEEE S = 351 FIESE G -
ORI ' J
HSA2-6 T 'TE? "
EUTTON HEAD S0CKET SCREW MG " 8 ~, [ ]
HEERRATFHE M2x6 Y e =
[ =
Step 1 / HHR— T2 eT ey —
1. Mount the motor to the Motor Mount. 2 e =T e |
2. Becure the Drive Gear to the motor shaft tightly (2) T 18mm
with a drop of threadlocking. (3) M"'"I i
1. HEEEERSEEES L -
2 EEEENESHERSEREERREELE - 0 vy
( 3 | Step2/$E_
::l:,tcznz DL;EFE 12he gear mesh from the battom 1. Install the Mator Mount into the main frame.
of Bottown Bracket. 2. Adjust the mesh between the Main Gear and Drive Gear
SPE] 14 R R AT s RS - until there is a small amount of backiash all the way.

1. RIS EEETERME -

.'
4

e B LY r ir LI e
e ‘E b——oc———n 1 [— 2 b:] 2 ety &
.. S o &

TF 7
_/'?:'M Ao
L iy




Electric System-2 / 5% #:-2 @1—32:

Me. | Material Mo. | Description ESH Oty
1 HMC2-88 | SOCKET SCREW M2x8 | P mdiis M2=8 g

e Step 1/ HH—
(e R 1. Remove the servo wheel prior to attaching the Linkage Ball.
HMC2-8B 2. Mount the Linkage Ball at 12.5mm from the center of the servo arm.
Socket Screw M2=E 3. Secure the servo to the right Serva Tray and attach the rod to the servo arm.
a7 RS M2+B 1. fEfRIAE R E AR MRS T - TRiRE -
2. PHER IR RN IR E P O 12, SmmE -

3 HERERRTEFESTERAERETEEGR - TRESEE - (ETRIEEEEEESHRHA)

e, e ] o e e
J-'F': . :p-"—"' £ s s A T

Step 2/ HE_

1. Remowve all the servo wheels prior to attaching the Linkage Balls.

2. Mount the Linkage Balls at 12.3mm from the canter of the servo arms

3, Secure the servos to the left and fo the back, attach the rods to the servo arms

1. GEEIER G A A s EI R RS T - TS -

2 EEA T R EE RIS 12.5mmEE -

3 MREREREREAERTREEARBEEELAIRER - TEEEEE - (EEEERESERET})

-

\ﬁ;ﬁrﬁ_ ’5”,;;

Y T o g
¢ W { o, -;:r?ii W@m

-24-




Electric System-3 / E3%#-3 @1—|g::

Me. | Material Mo. | Description = i Oty Me. | Material Ne. | Description =3 | Qty
1 BK1026 | BRACKET CEEL]: 1 7 HML2 M2 NUT M2 1
2 BK1027 | ROD @3*255mm BEMiNE 035255mm | 2 8 |BK1071  TAILLINKAGE ROD @13 |Eii#¥ @1.3 1
3 BKI025 | TAILSUPPORT RODEND RE=mieiEis | 4 9 |BK0S22  BALLLINK D38x12mm  WEEH D38x12mm| 2
4 |BKi8gs | FRAME SPACER HR=H 1 10 | HEP1G-6M | COUNTERSUNK SCREW M16+8 | BER 5048k M1 .63 | 1
5  HSAZ2E LT HEAD SOCKET SCREW MINS | S At Mg | 2 11 |BK1203 LINKAGE BALL (03.8) A (93.8) | 1
& HMC2-14B | SOCKET SCREW M2x14 | Pa7ofiliks M2x14 | 1 12 | HNN2-10B | TAFPIG SCRENIWNWASHER) U200 | ERUBIIEEM D | 2

e Step 1/ 5% —
Q) ([ 1. Apply CA or Epoxy when assembling the Tail Support Rod End,
HSAZ-6 2. Install the Tail Support Bracket and fit the Tail Support Rod.

Butlon Head Socket Serew, M2es | 1. (PFREBESE TSR EHERTMIE -
FEEETEES Mae | 2 EEIBREE TSRS -

(C) | [OIIEImED
HMC2-14B

SOCKET SCREW M2=14
I EER M2214

© [
HEILZ
M2 NUT
M2EEIR

BK0322
BALL LINE D3.8x1 2mm

EEEHIERE D3 Snl2mm

®  — CA or Epoxy (7) (3)
HSP16-5N iR ET NS

COUNTERSUNK SCREW M1 646 —

R TS M1 646 Step 2/ $H_

1. Remave the tail servo wheal prior to attaching the Linkage Ball.
2. For the rudder servo, mount the Linkage Ball at 10.5mm from the

[ center of the serve arm as beginning. Please refer to the manual
BK1203 of your gyro to choose the length of the arm.

LINKAGE BALL (a3.8) 3. Secure the servo to the Tail Servo Tray and attach the rod to the
iEIEE (23.8) SEMo anm.

1. ¢ FRAREIRNS R RS T - R -
2. {48 IF BT IR R L B0, 5mm BB E AR + N
TEEMRERERETE - e
3. BRSNS R FR S ETE - NS - ﬂﬁ'\L
i s

(8)

-25-




Electric System-4 / E3 R #i-4 @1—|g::

Me. | Material Mo. | Description ESAH Oty

1 BK2805 | RECEIVER TRAY | B s [ 1

2 | HWNMZ-EB _Tﬁ.F‘F'Im SCREWWWNASHER) H:?-LE_ [EFHEA | TR H:?-LE_ 4

3 BD1826-B1 | ANTENNA TUBE FEREEs 1

4 BK10SE RUBBER TUBE 10mm ¥ 1 0mm 2

1. Attach the receiver, gyro to the Main Frame by two-sided rubber.
A 2. Insert the Antenna Tube and fix it by the Rubber Tube.
RN 1. EEUERETEN - Rmie -
=} o f EHTE -
TAERING SCRENINWASHER) Marg | 2 = 2o i0 5 UL (IR B

[EEREL STV EREH M226

e
SR &*—T’Fﬁ} L
a—_-___ e i0-"l':.:"'. ky 1 GY"I:' f E‘Eﬁm
&F‘E‘@ ='T.='.“__i Two-Sided Rubber / W R
i S /_”‘-.
|41 (2) A
rh (L]} T - - !
e - .-._. . y : F .-
L oo o | g‘ (& ,‘,...:__..a:j{-.’
N {?{EWM 'Eﬂ::m%cf—],l e - 4 '-E%:‘;wﬁ,___,ﬁ"’ \-%k y
4 e 5] LB :‘: f! ..l ) L ,.,.]__.- - il |;' PRy
(2) T ML RE Two-Sided Rubber / SEE v
a7y o | "1 Receiver | FEITHE &\
ol W T2 \
\ { r—? M | ] t\H
- [ _IT -\.;. - N
(3)




Electric System-5 / & F -5 @1—|g::

Mo. | Material Mo. | Deseription E R

1 BKi#E& | VELCRO STRAPE

TURRRTES

MNo. | Material Mo, Description

. # [ay
2 |BVZBOT-Y  CANOPY

Qty .
2 LE] i

3 | BK1002 RUBBER GROMMET RS EERE 2

1. Mount the ESC (Option)
and better cooling

gither betweaen the frames or undar the Battery Tray wheraver it fits

(1)

2. Secure the ESC & Battery (Option)  with Velcro Straps to pravent them from being ejected.
1. E{PEE (EAR) RIS EREEER - HFEAE T - LUEEsRAR TR ES T

2 PEESEEFETEER TR wiiE (8

» LIBDLEFRITERRRS -

1
13 B

Li-po Battery(Option) = T
ST ESEHE (AR \l_ R s — 1 I
N\ = _chj i1 [| )y —
an = .:H: E‘_"ﬂ.
<l - | ll:él | =
= i 1 i ’L:.ﬂ:z
% = JII.IIIIIIIMIIII LRI e
. “mmm,rmmr. A
B B84 For normal T om ““F'- G';‘-"F /:: Ej-w-""'_____
VELCRO STRAPE —HRT ==
iz R =~ _ B, = I
] = A—
For 30 flying { 30WT

Canopy Assembly / #8844 P

Install the Rubber Grommet onto the Canopy as drawing. — P

HETRRETHERES (WET)

ﬁ. g " :

., : W,

(3) . .
(2) .

1. Wedoe the Canopy in the Canopy Clip.

2. Attach the Canopy by pushing the grommets at the ~
rear of the Canopy onto the Canopy Standoff on '\
the main frames. o

1. SR B\ SRR - 7

2. HIEEEELEGHEETER e L - e,




Main Rotor Blade Assembly / THERiE% O [hunder

Me. | Material Mo. | Description [E 18 Oty
1 BVB041 | FRP MAIN BLADE (PAIR) | M5 s 2
2 BK1442 | BLADE SPACER ZiEMES 2
3 | HMC3-20B | SOCKET SCREW M3x20 | P/ Bi#t M3x20 2
4 HMMIZ M3 WYLOMN MUT M3 8RR 2

For Fiber-glass(FRP) or Carbon Blades:

ot

h;,- | TNCT AN 1. Remember to attach the Elade Spacer on the gnps as drawing.
HIMC3-208 2. Install the main blades with the Socket Screw (HMC3-208, #3). Do not over tighten and ensure
SOCKET SCREW M3=20 the blades run effortlassly.
TR R M3x20 {10 o T = e RO o
- 1. EoEmEEEMRs - o
H 2 Lpo7 s EEIEN - AR

HI'-'II'-ISE
M3 NYLON NUT
M3 FRBAEE KK

For Wood Blades:

For safety concern, ensure the wood blades are assemblad as per the following:

1. Mark around the blade grips with a felt tip marker.

2. Remove the blade grips and cut the covering gently around 1mm inside of the mark. Be careful not to damage the blades.
2. Sand the inside of the gnps lightly for better adhesion. Apply GA or Epoxy to blades in area as shown.

4. Attach blade grips and tighten the screws.,

5. Wipe off the excess CA or Epaxy. Hempve the membrane along the gnps.
&._ Calibrate and balance the weight before using. EH«%E‘EEE&_@-E
AU fERRAHE ot
TEiER - BTV EFFEREERE - A
1. e EEE e TR - IEEE C -
R Ll R AR, - -
2. PEREEEEE - LTS HOEEERE R WL R E :

i@ - EEE DR - e
3. ATEEEE A REL I TE » LISIEE T - ‘:_:-_?. e

W= B IRE e R EMT F 192 L HRETi¥ - ol T

T - GA Glue ar Epuxyr ,-ﬂ‘_ﬁ =
6. EITACER T - A s &=

s ™

Note /| &

1. ¥ou may need 1o adjust the linkage 1o ensure the blade tracking.

2. For safety, we strongly suggest using wood or FRF blades for level flight only, rpm should not excesd 1500, Upgrading to
carbon blades for F3C ar 30 flying 15 strangly recommended

3. For safety the rpm of using carbon blades should not exceed 3200,

1. T ATHE: T AR AR 0 AT A B (R I W TSI IE = -

2. REiER - EMITFACHBEE0EER - RMMEIRRT N TR BN EE « RS REE 1 aa
1500mmE)—EmiTER -

3. TRiER - MRS e W ER 7 HE3200rm -

-28-




INTRODUCTION OF E-CCPM CONTROL SYSTEM  E-CoPM sizisin 2 4 D I G

The E-CCPM(Electric Cyclic/Collective Pitch Mixing) system offers the users a control system that can accomplish
the same control as traditional M-CCPM{Mechanical Cyclic/Collective Pitch Mixing) system, but with simple

machinery. The 120° E-CCPM system utilizes 3 servos for the main control of aileron, elevator and collective pitch.
The 3 servos work independently from each other of M-CCPM system, but they work as a team to achieve the same
contral of the E-CCPM system. For example, if a collective input is given, all of the 3 servos work together to move
the swashplate up and down. If an aileron input 15 given, 2 servos work at the same time to make the swashplate
inclined. With servos working together during any given command, the torgue is maximized. In addition, E-CCPM
system execute the given contral inputs with less complex mechanical mixing systems and reguire less control rods
and parts.

In teday's modarn computer radio system, the E-CCPM system is established in the program. Since the
1207 E-CCPM function are pre-programmed, there is no more complicated mixing/setup than the M-CCPM system.

For the radio type and brand, please choose which has the 120° E-CCPM function. Please note that it is not possible
to use a non-E-CCPM radio system for E-CCPM operation without any other electronic mixer.

BFIIE-CCPMIEHIFLE - IR{F B EEAmIIM-CCPMAE R EHIF EE L » BrEst SRS ER i =S
= 120" E-CCPMFRER=IRFIIRME - DRIEHEIR - HlafmamieRe - HEmERaEs SRR\
{E3% : EE-CCPMAMT - E=REFREHEED - AIRA—ERENES - BRENE—REEET « —HEEE
P —RIFEFAl 8 ROl T i - B ERIMERIES TE - B mEAEEEERER - #3178 - FfTE
EHIteH19ERE = AfERE—R2{FE) - OISR RSN - EETTENTF - E-CCPMEIITRN TR - SEREER
MR EHRCCPM » BREIR TR N ERNE -

miE E RS {EEEERR - HREE-CCPMRE - EBMER20° 18248 - AIMSRRARETE - ERITERME

120° E-CCPMiZiFEE » AREfT120° E-CCPMEHERE -

-29-




MOVEMENT OF 120° E-CCPM SYSTEM /E-CCPM 120° §359 @TWW::

The given inputs are executed by the team work of the 3 sarvos through the mixing program of the radio or the
electronic mixer. The following are the examples showing how the movement be carried out.

COLLECTIVE PITCH
Vhen a collective pitch command is given, all of the 3 servos move toward the same direction with same speed and
same travel distance. This movement is Lo raise or lower the swashplate and keep the swashplate level. Thus, the

requirad collective pitch can be reached without cyelic input.
EREREAEE-CCPMRELMEN BT ENSINIET - I=EAERRASCE(F - T7ISEE-CCPMIEEFIE -
RERE

BIEREFEIT - ZIREREES ) - FIRRTE - EE - TR - B+ FRAGRRIFE KT T E#F -

¥ €0

- Hg @) =
E} L 1 |
- -
= |
[ | iﬁ ) /
=) o rl 1 .Il."_:l‘c'l'. _.I:: 4 A n
: O
LT ¢
B
Smll(GI TR serrie o
L - (Right View / T8}

AILERON

Aileron is controlled by the 2 servos in the front. When an aileron command is given, one servo will pull the
swashplate downward and the other will push the swashplate upward so that the roll command is executed. They
move contrary with same speed and travel distance, and the third servo in the back remains still at this moment,

IR
B MEAI S MR EEGHTS - BISSITENERY - —FRAEE LT8R - S—E TR+ - SEaiEE - kS

{RIARHFRITAPIE -
et /X A
f jl k- /f =L [
1 =5l 4 ] Ind, (|
b, - J I = |l—.| |
i i 3T I
] | ' T B |ﬁ|| i \-W-cl‘::;;l‘\_“_%" = |
—— —_— , ,‘:_,,-'Ir |
o =] i I
= 1H | o i 3 & |
|-M- d.' v [ -?u' (] }“.,-: : i) -Il?ﬁb \‘L
i “.":' _ﬁ*l | LS i _'_“.. =)
" I-ulJ"-uI-_!]' | I]]I]l. | ? -}
M [ — -
Ty 2
] I.-r,:._l

d “__F | —  m— | -.'.I :: P ., L2 3ok -
{ j = fi 0 0

[(Right Yiew | SRIE)

{Rear View ! #32HE)

-30-



MOVEMENT OF 120° E-CCPM SYSTEM /E-CCPM 120° §388 @TWW::

ELEVATOR

The elevator is controlled by all of the 3 servos. When an elevator command is given, the 2 servos in the front move
in the same direction and the third one move contrary. For example, when a down elevator command is given, the 2
front servas pull the swashplate downward and the third one push the swashplate upward so that the down elevator

command is exaecuted. The 3 servos pullipush the swashplate at the same time to accomplish the given command.

FHiEhe

HlEFEE=¥a{RARREZ TS - BITHERESE - BIDMARIES - SRS = RFEREETESR) - Hilk =18
FEHETEHE - AtorBRERELHErEE R TIEREFHE T ENF - M7 IFAERT - RIS MEREIEE -+

» A= L+ RESE A EE -

LA 'I,-j\ | ]
= e i A7 o) v
7N L : - LGN
S Ty WP
= -.'?:/’f ot MJ
q[
o © /
. U
e = Fo | .
= I ;:l'. :’: _3 ) i
Qld ple o s e B L s}
- - s [ g - ._,--_. B -
, "
MERTTN . N
- : . .
.I'O'\\.
© = e
] =) : 5
1)

[ { |

g0 e i e~

(Right View | S{R|E)

| ., . —.
. rClr

’{}‘ e

-31-




SERVO CONNECTING / fAR #4845 O honder

E-CCPM system requires 3 channel for aileron, elevator and an AUXifor pitch). But people may get confusad
because the 3 channels are not referred to any independent movement, They are operated together to carry out the
rolling, flipping and collective controlling. As a result, the following connecting manner is recommended

1. The rear servo located in back of the swashplate MUST be plugged into the elevatar channel.
2. Buppose the serva in the right side is plugged into the aileron channel.

3. The left servo is plugged into the AUX channel

The following chart is the E-CCPM connecting for your reference. Please also consult your radio instruction manual.

E-CCPMEBERBEEA=-ERETHM - 7R - BIEFE (ERAUXEE) - FEBFEoagim kiR EmTImEE
(BEEEREEIT - LA =FRARRERTRENF - BIlLRERR T IREATAFRS R AEE -

1. +rREHEEEERFIEELEVATORBEEE -
2. oflEEEENEAILERONSE S -
3. ZRIREMEREEEAUCEEEE -

FHIETRZEIGE - BRI - BERTNETEERRIAE -

Brushless Motor

R &
Gyro / fedfd = T—
. =, 1| Left Servo Left Servo 1T I
e | )| EwiEEe [ | GREES
I y ¥al LY
Elewalor s
b Auddar || |
l CHS
Am Bl
Recener | U
= hMagnat Ring &
T AR ER o
Elevator Servo
HEwEE R
1 Spesd
| 1 Rudder Servo 1 CZ?—;"-DHEF
FERCIS|HE i iEEE
Li-Fo Battary =
HEE DR

-32-




BASIC CONCEPT OF ADJUSTMENT / BRIy cEag = O hunder

tiﬁ? = 7%%: TS
/N CAUTION / ®45: L HAaTS
For satety ensure to perform this procedure with the ::t“ ]ﬁﬁ_E] q
motor pinion away from the main gear. (= LY Rk Sl
BT S IR - (5 R E R T aR R iR - 1\\5,

Because people may be confused with the operating manner of the E-CCPM
system, we want to explain the basic concept of how to center and trim the servo

while adjusting the full travel distance

First of all, we have to make it clear about what do you want to adjust. Do you want
to adjust the servo itself or the control surface? For example, if you want to adjust
the servo which is plugged into the aileron channel tself, only the servo will be
adjusted, But if you want to adjust the aileron "rolling” surface, the two servos
plugged into aileron and AUX channels will be adjusted. Making clear of this basic concept will simplify the process of
adjustment.

Furthermaore, you have to realize the function of “*Reverse”, "Sub Trim®, *Trim®, "Travel Adjustment”, "D/R & EXP" and
“Swash Mixing" of the transmitter. There are different names for those functions between different brands of the

radio, but their definitions are basically the same. The following table shows the functions which those items refer ta:

#T#E-CCPMEEET - HEEEN IS - (TESETRSIF—MERE - 5% - ArERERENREAEERE
SREEETEOE - FNTEEERRNTEER  THESEERRIMTRIERRE - BT EEEEER TR TE
L AE RS M TR - BRI RERE %  RENEEEEENETF - &2  LATRAN
L (REVERSE/IE#®) ~ (SUBTRIM /@) -~ (TRIM) - (DIRREXPX//J\@EEME - (TRAVEL
ADJUSTMENT / fTRREERE) mik#E - MEETFRERENIEEZR - HRANNEAETENSE - BEEETHNE
BAE—H - EFREEFSETTIHRE -

ltems Adjust the Serve liself Adjust the Control Movement
== RESE R PRI T E

Reverse / 1Fi248
Sub Trim / {#EE
Travel Adjustment / {TIE WiE%E
Trim / i
D/R & EXP/ X/ \ENE EM{E
+ Alleron | BIE

Swaszh Mixing
b= # Elevator [ HEAE
£ PFitch / B2ER

o
B
55
B
=

Therefare, if you want to adjust servas themselves, please use the "Reverse”. "Sub Trim®, and "Travel Adjustment”. If
you want to adjust the control surface, please use the "Trim”, "D/R & EXP" and "Swash Mixing".

For example, it is necessary to do minor centering adjustmeants to achieve the desired servo arm position with the
“Sub Trim” function. Under this circumstance, you have to adjust the servo itsalf, not the control surface.

mErAEEF AR - RERFIREVERSE (IE3##) - SUB TRIM (RI8) - TRAVEL ADJUSTMENT (TiEENE
InEE) - MANERETEHITEAREEREITRIM (/@) - DR&EXP (X EREME) - SWASH MIXING (+°F482
EERIAE)

FI00 - NATAEEE R AR ZR(U S - MABEISUB TRIM (#188) INHE » M2 B thEEBE 1% 5l T ErIIhsE -

-33-




BASIC CONCEPT OF ADJUSTMENT / iy eI O hunder

Befora starting, maks sure the following preparation is done.
1. Set all trims, knobs, and switches to the neutral and zero position.

2. Reset the radio to its factory preset position,
3. Choose the 120° E-CCPM swashplate contral mode.

Reversing/Swash Mixing

The moving direction of servos has to be confirmed. You can attach the serve arms to the servos temporarily so that
it makes it easier to see the servos moving direction. While giving a positive collective pitch, all of the 3 servos are
supposed to be moving in the same direction to descend the swashplate, If the 3 servos are moving in the same
direction but to raise the swashplate, you have to use the "swash mixing” function to make it descend. If any of the
servos is moving contrary, you have to adjust the one by “reverse” funclion. Since the moving manner above is
determined, the “reverse” function of Aile/ElewAlX is done,

Mext, you have to check the control surface. While giving a cyclic pitch contral, the swashplate has to be tilted toward
the correct direction. If not, you have fo adjust it by "swash mixing” function. For example, if a down elevator
command is given, the swashplate is supposed to be tited forward. If the swashplate is tilted rearward, you have o
change the +/- of the elevator contral surface by “swash mixing" function. So as the aileron control surface.

Ta sum up, the “reverse” function is to adjust the servo itself, and the +/- of the "swash mixing” function is to adjust
the control surfaca.

Servo Arms

After the moving direction of the servos is determined, please center the collective control stick. With the collective
control stick is centered, install the servo arms of the 3 servos. They are supposad to be level. If the servo arms tilt
with a small degree, use the “sub trim” function to adjust it independently. Thus the procadure of centering is
complete.

MMGRRTE 2] « ERFTHERE FRIEERIR

1. 338148 L FTRATIEEEAES - SRR rPITE, -
2. BENEEREAERIE -

3. WIBE-CCPM 120° &3 -

EZEl/+FRESCHRE

REIERERRRAEFNRESER - TALIRSEEEMREFa R - A5REHIEREET - —HRE
{RIRRREESE P FIME—2 - XTI+ 8 - BRRFRIRREE D FA—3  (B2aNER 58 IhF L RER-FRRES
ENEEFERE - SESEREIEREFLAAER « LFEREERE—EEME NN - CMERE T FE#® » B
THERTERE -

BT FEEAEHINEEE - FIFRSEMEGEERTTERT RN ESERE(F - AT IERE - SRR
E - EEEHIITHIERR e - TFREZRENEY - MREVEEIEH  LETEHFEEFNTETAEE - iFolE
EHIERE- - BIRARGE L -

[EHHEINEE (reverse) REREEGEREE  BETETRERTTREFR

20 Gt g
(AR EIE IO EREERRE « ST EARRLNN RS  REEREBMEEH S EEMTESARR L - NE
BEWES - AIFRARWIREETAEE -

-34-




BASIC CONCEPT OF ADJUSTMENT / BRI =S CO [hunder

Level the Swashplate

After centering the servos, setting the length of the control linkages and attaching them to the link balls, it is important
to check the swashplate that it is level. Turn on the transmitter and the recaiver, do not connect to the Motor at this
moment, and centar the collective pitch stick. Make sure all the trims and knobs are centered and the pitch curve
should be 0% at low end and 100% at high end at present. The servo arms should be level While the collective piteh
stick is centerad and the servo arms are level, the swashplate is supposed to be level. First, check the swashplate
from the rear of the model to insure if it's level from left io night. If the swashplate is not level as compared (o the
frame of the model, adjust sither the left or right servo contral rods. Mext, check the swashplate from a side of the
model ta insure if iI's level from head to rear. If the swashplate is not level, adjust the control rod of the servo in the
back,

HE+FEKES

FPTEEREEHIRER « EEIFREFPLBUE F « BT FEETE - fEUR e BRI (28T
BEE) - HIFTEERIMPIIEIE - LU (pitch curve) BREER0YEBER100% - ARGEEEEASER
%5 - FTEMRIEMLIR R EEEEET - +FRAINRCHIE - &5 - itRiRREaFEESR - BE+T8
=EL - RERKTF (NHAE) - SIERRIEER+FEEESE - 5ERKTE (NERE) - S+FREERK
FAREE - WAL - HEE—EEE -

"'gé"_-ﬁ--;—',.'ér Moz,

. Iift

i L L gt
o }"

1 el §

Level I[L Wit o
R = =5

, T T o, - I s
L RN, )

1 =T 1

|- h"':-___ ..ﬂ;_\ 1 |_:

-

(Rear View ! #EE)

Level
HE
.-'kd‘: :_;'J__,‘ s -
® 5 o ¢ | .
— ©® = ® _  TEe '
| " ® 6 0 I . SR
, . - K i 4 L
NN G {1 SMBARTRITTELTEVTOTTERTMMIILT ey
— S TIPS (TUAUARETRRTATEYERTOORLCA Ijﬂﬂw ) @y
W, ", _.‘n.v""-
(Right View / H{E|E)

-35-




BASIC CONCEPT OF ADJUSTMENT / B i3 B 22 CO [hunder

It always happens that the travel of each servo varies slightly. If so, the swashplate would be tilted when giving a full
collective pitch command. These variations can be corrected by altering the travel value of each servo slightly by
using the "Travel Adjustment” function

Pitch to Aileron Mixing

Place the collective stick to the full positive pitch position. Check the swashplate from the rear of the model to insure
if it's level from left to right, If the swashplate is not level as compared to the frame of the madel, adjust either the
servos by using the “Travel Adjustment” function.

For example, the swashplate has been tilted to the right side while giving full positive collective pitch. It indicates that
the left servo's travel is less than the right servo’s travel. You can either increase the travel of left servo or decrease
the travel of right serva, Check the swashplate again to insure that it's level

It is necassary to repeat the procedure while giving full negative collective pitch. Check if the swashplate is level and
adjust the servos as needed while the full negative collective pitch is given.

BEEET - trEglEE EEnithi EEay - s HEREERTIER - AILIEEFSENTIESNTENEE (Travel
Adjustment) SUEIERE -

BB IERIEIE1E

R HEEREER RS - (IEREENMEREN  ME+FEESL - GERKT - SREWHTIHRE - 35
FRITIEEREINEE (Travel Adiustment) 8% - HEF+FEREHEE (8T - T BEEETES  KaEIE
Eis  ToREENE SRS TERS DS EIFRIRTIEE B+ TRIEETE AT  BERSTERRES

 EELL FERRLIERTFEAT - +FREDTEEEES - EREREER2ER TR -

i '--F’fk
Increase / /0 = :
i | J'EL - ll-- &
HA e
) [+ e
| e ; . -}—\ ”
- T By "'-_ o f
Y 3
[ ]
— R
: H
1o | O) Decrease / H/l»
o i o— N
. [‘- 3
ES P | —
4 RN
; L.”. = _/'.- =
L / \ 1
T |] —
o | - U o
A | 0 |" o

T LT
|[||| |_ 1 iy J J || ”I“ (Rear View / 188

-36-




BASIC CONCEPT OF ADJUSTMENT / BRI B 22 CO [hunder

Pitch to Elevator Mixing

Through the previous step, we've got rid of the pitch to aileron mixing. It is as important to vanish the pitch to elevator
mixing. Place the collective stick to the full positive pitch position. Check the swashplate from a side of the model to
insure if it's level from head to rear. If the swashplate is not level, adjust the elevator servo by using the “Travel
Adjustrment” function,

For example, the swashplate has been tilted forward while giving full positive collective pitch. It indicates that the
elevator servo's travel is less than the rest two's travel. Please increase the travel of elevator servo. Check the
swashplate again to insure that it's level.

It is necessary to repeat the procedure while giving full negative collective pitch. Check if the swashplate is level and
adjust the elevator servo as needed while the full negative collective pitch is given

FHERE SRR B IFIE IE

Sohll E—iFERE « 3% FERIEA IEREIE - HRITRGENEENR SRS - ERIEAERE+TFEESE - BEHRK
F(TE - BTFRESEFRKTEE  BERTERTINE (Travel Adustment) EEREHZAETSIEER - BE
TFROAEH (NET) o "THERERRTER NS5 EEEE - RN ERARRTIER - 78
WERTE - RIEREE R R R0 ESELIRER R ATE -

E
| | '.;
o) b ,
;; Increase | i |
= .
’ @m .
0 e @ J
:J r g -r.:r";‘«-, J_'\ I |
ORENO, 5 e L @ —
—T—T N r(f f‘*& .
TNmE |
[ o | .'-\.. -‘;.
(o)
o ) [ "? =
o) \ 1 D{

N “"“‘|*|~ufl:.;; ®
SN 1] |HHJHJHIIJHHIJJIIHIJI||| Wﬂlﬂh

{Right View | SEE]

=
1
4

-37-




SETTING UP OF LINKAGE / 42587 O Thunder

The lengths of the linkage rods are recommended as the following:

BIRETEERE  BERTIIET

The length is measured by the center of the 2 ball links.

A LAMiRIXEER ORI R ERERRE

The pushrod length above is suitable for beginner and 3D flying. You can use those lengths as the starting setting,
and adjust the lengths for your flying style. The lengths of the pushrods are measured from the center of the linkage
ball to the center of another.

ETEREREESRANRYTSEMIDERMRT - EolEdSRERFRER T « #EsREECHRITEBNEEE -
BREEL MINEESINERHEE SR -

-38-




SETTING UP MAIN ROTOR COLLECTIVE PITCH ANGLE / = e 55 48R ig @1—32:

Since you have been setting the lengths of the pushrod as mentionad, the linkage should be centered well as

described below,

BEEREINE T @R REE  BISEGU T -

Centering

1. The levers should be as the drawing below while
centering the collective pitch stick,

2. Parallel the flybar, the main blades should be at 0
degree and the swashplate should be laveal

- - e

Maximizing

1. Place the collective stick at high end.

2. The main blades should be at 10 degree and the
swashplate should be level,

Minimizing

1. Place the collective stick at low end.

2. The main blades should be at 10 degree and the
swashplate should be level,

E_--""-

NOTE:
1. The steps above define the limits of the collective
pitch setting.

2. The setting of the maximum collective pitch depends
on your personal flying skill and style. Too much
collective pitch could overload the ESC, motor and
the battery. And it will reduce the flying time also

PITE
1. BERENE SRR - HSREHEE REEEZRACTER
BE (W)

2. FRFETRMESRTTE 0° )  +FEEHRK

BARERE
1 EREE TR
2. EieREHRTaEAES10

= -
+FBERAT -

-':;5 "&kx 'é'__: .

'"t
.: ,.1\.
1-
[<]

BIEERE
1. REFEME FEEEER -
2. EREE R TeEaES10

| -10°

.

 HFREWAT -

EEBR

1. bR T e RERip R TEREE -

2. BARREAEKIBTE A NRITRIDEERME - BX
MAENEREEEEES  SERTLRITERES - T
EREFIRITE -

-39-




SETTING UP DATA FOR YOUR REFERENCE / B S 8 O honder

The following is the setting up data of pitch curve and throttle curve for your reference only. Please ask experienced
pilot o help you if you have never done this befora

TRIEEEHBPIRERNE - BREHITSEH - IREEIHF - ERERINELERHEEEENEERENE
HFLISEERE -

Novice | 1{])%¥&

Throttle Curve / HPIHE3E ion § T L )
1 2 3 4 5 s 7| > j,;
Narmal 0 45 65 B85 100 50 50 [
25 ,.f"r 5
Pitch Curve ! SEEEERIR / H 1 H . . —
0 25 51 75 100 Stek 0D 25 51 75 100 Sliek
1 2 3 4 5
Mormal 40 - 75 - 100
Pitch &ngle § TTE
1 2 3 4 4]
Marmal 2 = +5° = +10°
_ Jq, Th b Pizh .
Aerobatic Flying / 5517 . "
Throttle Curve [ HFTHE 75 -] f/,f" g
1 2 3 4 L 50 50 o
! g
Maormal 1] 45 85 85 100 5 - ;.f 35
4 | |
Idfie 1 &0 - T = 100 D 25 51 TS 100 Stk 0 25 S0 75 100 Slick
Flormal Mermal
Idle 2 100 - Bl - 100 i Thie i oo Piioh
Pitch Curve | R EEE e =1 A
0 s - /
q 2 3 4 5 rd
5 izl ?'/
MNormal 30 . 75 . 100
0 25 50 TS 100 Sick 0 25 S 75 100 Shek
Idle 1 20 . 75 . a5 bllaeuy 1 ! = Il §
Idie 2 5 : - - o5 oo LI — 10t " .
T o~
Hald o . - - 100 75 75 - K/
50 50 - //
Pitch Angle / T 25 25k f}/’{f
1 2 3 4 5 . ) i < ) ) i
] &5 0 T8 100 Shck a 2 =] TS 100 Stick
MNormail _4- - +5- - +1D Il 2 idla-up 2
A
Idie 1 £ .+ . +B toof
- 7B -
Idie 2 9 : : . +8
m B
Haold =10 - . . +10

-40-




TAIL CONTROL AND GYRO SETUP/ R =828 O hunder

It is recommended to use a Heading Hold Gyra, With a Heading Hold Gyro, you may not use the trim and the
revolution mixing function of tail contral.

First, choose the length of the tail servo arm referring to the manual of the Gyro. You may try 10.2mm as the starting
setting. Then mount the serve arm for the moment and chack the movement of the tail serve:

1. While giving the right rudder control, the servo arm should move forward

2. Rotate the helicopter with your hand counterclockwise, the servo amm should move forward.

EMERBELIERREFRERTERREN - AIREFRERRDE LHERHEAIRE -

Bt - £EEREERFRRREERFAIRRESREE - BRTALN0.5mmERHISRERE - HREEEF R
L WEREEREE -

1. EREEHEIEOEES « AEEREREREE -

2. FIFNErREE - ERAREREERTER -

(3 ety JEE Rudder Servo
= S e

After esuring of maving direction of tail servo, you have to mount the servo arm in the correct position. Please reset the

receiver power and do not move the helicopter. While the tail control stick and trim are centered, mount the servo arm

vartically. Next, two points may be your concern;

1. The traveling limit of the tail servo may not go beyond the mechanical movement.

2. The tail serva horn should be verlical while the tail rotor are at O pitch ar with a little offset to the right.{Referring to
the drawing below)

EiREEREEFE SR - S RAEEREZREEEE - T8RS  CEENMREEURERE 7 B8ESH -
FEREEEEALSD” TR (MET) - EEEESUNPLUUER FFIMmEEEEE -

1. EERIITER « DiEGEMRRINTER -

2. EREFRSEERIIMNE - ERREES0" tERAER (WET) -

I< - A
' 0 Hw
] L | ED q.___:-}'\ {' J g‘.;:
rE N AR Rudder Servo “ f
EREEARR =" f¢=

Note
1. To find the traveling limit, you have to adjust the Gyro referring to its manual.
2_To adjust the pirouetting speed of the helicopter, please use the "Travel Adjustment” or the "D/R & EXP” function.

HEER
1. ZASZEERRAR  BRRERRIITER -
2. BREEMRBIEE  [BERTERTIME (Travel Adustment) 5E (DIR&EXP) IHREEE -

-41-




USING OF LI-PO BATTERY / it i B HIE O Munder

The mini Titan V2 is an electric RC helicopter, It is strangly recommended to use Lithium Polymer Battery. Pleass
refer to the following information and precaution:

1. Do use a charger that is designed for Li-Poly batteries only.

2. Do not evercharge the battery over the maximum voltage of 4 2\per call,

3. Do not discharge the battery below the minimum voltage of 3.0V/iper cell.

4. Do mot charge the battery unattended.

5. Do not charge the battery in a flammable circumstance.

B. If you want to store the battery for a lang time, store them at 3.8W/per cell.

Please understand the information and precaution above and that you agree to accept the full responsibility of using
the battery and any injury caused by the battery. Thunder Tiger and its duly autharized distributors assume no liability
for damage that could cccur by the improper using of the battery,

T IEN (TR SHE « /E& mini Titan V2 H{TEEIEHREI AR - FIRE T 7 3BIE FEERFEE S D
s M RESREE -

1. (ERiEESY RN ERFTTE:S -

2. MBERE  E-EHEAEMEIREL 2Vicel -

3. NEENE  BE—FhRREEDERS.OVicel -

4 [BFFERRGARTE - BRRTAERE -

5. MRJBLSEEED - HITHRESIE

6. RHRfiTEL  BRIFE—SHEMI.8V/cel -

A RELL Y TR LIUE B ERIR - RSN T EERARTMERMEISES - AmERAEH - BERENE
FEEEENN T EEREFTESRNEN S EE - FEEMER LT -

-42-




TROUBLE SHOOTING / R5EHEES O Thunder

Helicopters | EF#xE
Q: What would you check when the helicopter shakes during flying?
A a. Are the main blades out of track?
b. Are the paddles out of track?
Are the main blades well balanced?
. Are the paddles well mounted at the same distance from the
rotor shaft?
Is the spindle or the flybar bant?
. |5 the main shaft bent?
. Is the main rotor hub damaged?
Is the motor well installed and is the shaft of the motor bent?
Is the tail rotor shaft bent?
. Is the tail rotor hub damaged?
Da all the ball bearings work well?

FT s Dio cfMo oo

Q: ERITR - SRR3R EEhET AT HERR RS 7
AraFiEEETREEE Y
b. e miEE 7
c.EFRFM =5 R
df - BFE8RESFET
e.fall - FHEIFESEmEE?
f.E#ESUinE: 7
o TEREEEESEMR 7
hEBEESIERTR T EEEaRETRE 7
. EEEE S R 7
IENREEEESIEE
k.2iEhEEGEFER T

Q: What would you do if there comes out a lot of noise from the helicopter during flying?
A a Please check the gear mesh between the main gear and the motor pinion. If there is too much gear mesh, it
would generate a lot of gear noise during flying.
. If the tail drive belt is too loose, it will bring about some noise and may cause the failure of tail control.
. Check the linkages and control system of main rotor and tail rotor to make sure every linkage is working
correctly and not colliding with something else.
d. Check if the motor is running out of balance

Ch ZEChTRITHY - PERES S @IS S M a BENRRRE 7

Ala BMETHSMNARERINEEEEEEL - BANEERERITHELRE -
b. ESBEFEGEN 7 SRNEFERELIREEREERNE -
c. E TR EERERIEIESRERSEREF -
d. BERERTHESLES -

-43-




TROUBLE SHOOTING / R ¥53¢ B @Wﬁ

Motor, Battery and Speed Controller / EEi¥ « Bt dirss

Q: How to choose the motor and the pinion?

& It depends on the battery and the maotor. The following is the formula of how to calculate the wanted head speed.
Motor RPM = Motor KV x Volt(3.7V) x Series x constant (0.8)
Head Speed = Motor RPM { Gear Ratio
Gear Ratio = 180T / Motor Pinion

Example:

We choose TT OBL 29/37-10H optional brushless motor.

If using a 35(11.1V) Li-Po battery, the motor rpm should be
IT00KN x 3.7V x 35 x 0.8=32855 rpm

And we expect to have the head speed of 2800~3000 rpm
32856 | Gear Ratio=2800

Gear Ratio=11.33

The pinion would be 150T/11.33=13.24

Sowe choosa 13T as the motor pinion,

Q AZHOA R & ) R 2 B B S AR S B

A IRIER RS ER R S REE TR ERN - TRIE TR O EH ARG E - B EREER SR
e =EiEkvEXBE (3.7v) xSBHREHB <E (0.8)
FiEMEFEEEE = B/ aEaHE
EREhtl =150T) BiEes

Hl— :

(EREEREFEERIEETT OBL 29/37-10H
BRIS(AVIEEE T

EREE=3700K VX3, TVEISKD 8=32856rpm
AU ENE RS R IFHFE2B00-3000rpmE"
FhEMEEiE=32800/8884 h="900

F EnEk R 211,33

1507T/11.33=13.24

Pt SRR {ER13T

0 Which motor and speed control is recommended?
A The TT OBL29/37-10H optional brushless motor{No.2382) and the ACE BLC-40{No.B041-H) speed control are
recommended

Q: EMEALERNEETS - REY
A ERERAEREHRBIRETT OBL 29/37-10H (#58 - 2382) . {EALACE BLC40 (#5R : 8041-H)

-44-




Heli Accessories / SZREAD {4 @m

loer
BALL LINK REAMER ( 03.8mm) EKBE#RT)  tem o/ 135« 1198

Step 1/ HH—
1. Attach the Ball Link to the Reamer.

2. Make sure that the Ball Link is perpendicular to the reamer as shown.
1, ST AR I RS -

2 RERERIT)EN A BT EEE -

X \/ ~7

t'\.. L

p /

Py | T‘*.T.:i'}.

S Voo s, o

Z T mark on bottom
TER®REFA
Step 2/ B

1. Turn the Reamer clockwise to trim the inner hole of the Ball Link.
2. Turn the Reamer once at a time and do not aover trim the Ball Link.
1. DA TILUBRSET 5 RIS - (FiRiEEmELL -

2. B—lirE—E e » LIsFLIE K -

-45-



Heli Accessories / sERBHEC {4 @WIA
One Way Bearing Releaser EE[E)B/FGRHEE rem o / 1t - 1080

INTRODUCTION ZESBS1T B
The ane Way Bearing Releaser is designed for E325. You can release

the one way bearing very easily from the main gear so that you can

change the main gear without changing the one way. This saves the

maintenancs cost indeed.

HEEmini Titan EI25EEHIEMETELS - (FESEHITEE - Talkl

§ St B SEmini Titan E325MFiERMENET - BT EMET

EERTEMEE - EHEENEE - ENAIREE TrTTE RS - 28

T AR —TRHEEFIES -

FEATURES H5&5

= Suitable for mini Titan E325 series helicopter,

® Tools for releasing the one way bearing of the main gear as well as for putting it back in.
® zser friendly and easy operation.

m HEEmin Titan E325:2 %7 S8 B H

s AR ET TSR RN R

m IR{FIEEE - FFHES

RELEASING 588 R
Step 1/ % —
One way
bearing
Elal b
b _ﬁ1|' Main gear
4 EEER

The words on the one way bearing is toward buttom.
REFZIFsET

-46-




Heli Accessories / SZREAZ {4 @Wﬁ

BLADE BALANCER FHERRIFEERE icmno/mm: 1077
INTRODUCTION ERMEIT foan

Thunder Tiger Blade Balancer is a multi-function balancer for

wour blades, You do the balancing job before putting the blades _

onto the heli so that you gt rid of the vibration problem. Flease ™) -

reviewing the manual thoroughly that wou grasp the function of = ik . ?

the balancer. o
SREEEERT#E - JLLETEERDTE - 5T S R RiEE -

FME ST EREM R E0ER 2R - iR AEthE T AT ) - A%

TiRiEsE - LR ESREERTRELE B0 RS - RS ?’ A .
TR FILERREE - LEERE R sr D EER S - | ' b B

Set up T
Step 1/ HH— Step 2/ S _ Step 3/ HH=

Level Indicator
FHEFRE

Thurnb Screw

EEEs
Blade Rack
i £
Balance Wing
FHE
Bearing Lock
S0
Baze
HEE

Calibration Weight
Seesaw Bridge Fi#EiE

mimE

47-




Heli Accessories / SZBSAD ¢ @Wﬁ

BLADE BALANCER FHERRTBIBE om0 /1% 1077
FEATURES $5E5

m fdulti-function blade balancer

® The Seesaw Bridoe can be unloaded and easy to stare.
® Bridge with ball bearing support for accurate balance.
® Eridoe with a level for easy adjustrent and inspaction,
m Bridge with weights for calibration.

® Suitable for static balancing.

® Suitable for dymamic balancing.

s SIREEER T i#as

m SR O] LUH)N T 10 A A EE Ay

s BN S TEEE THEETLLEDEERRE L

s (5 REREHERERERR

n R HEEL FRYTIHEE

w A[HETTEY - Rk &R

USERS GUIDE {ERzHAA

Dynamic Balance B &
1. Open the Blade Hack. 2. Attach the Seesaw Bridge with the Bearing Lock.
IEEE RS EERELRENEE

|
]
-.-l-

Blade Rack and mark || T
at the same side )
MR PR EERER

3. U=a the Calibration Weight to reset the bridoe and make
sure the bridge iz leveled via inspecting the level.
TSR ET ¥ ﬂﬁﬁﬂiﬁiﬂ%@ﬂlﬁ%qﬂﬂﬂﬁlﬁ} x“-.,_'

4. Place the blade on the rack then you can mark the .
C.G. when the bridge is levelad.
tER SRR EER LR E D - ESC TS EFIDER -

-48-




Heli Accessories / SZEEAZ @Wﬁ

BLADE BALANCER FHERRTBEIBE e no. /w45 1077

USERS GUIDE {# %A
Static Balance B8
1. Use the Calibration Weight to reset the bridae and 2. Fut the blades on the Seesaw Bridge and secure tham
make sure the bridge is leveled via inspecting the level. with the Thumb Screw.
[HFRFHREET TR TREXETRE TR EEERIRERET -
fis -
. - Leading edge
e H;*w;m_ = HEHETmE
- __.Q.- =
Vg Leading edge
e SEES 751
+"‘;I
3. Pull the blades all the way straight so that you can check L " —’ :
the weight of the blades and do the balancing. o o #N“*
BEMETITRE —Ef LB TH e - 27 U #— 5
parallel i "‘"'ﬂ;ﬂ,
.‘\\'-. EFi_T.- . .‘;.-" ’
f.”% ncL
& rl_jl
' ™
NOTE / ZEFHE
m For blades length above 550mm. please open the Balance FOR 4 BOLT HOLES EOR 5MM BOLT HOLES
Wing. A ERERETETL SMMETFREET
® For 4mm bolt holes, please use the collar included. o
® For Smm blot holes, please turn over the Mounting Cap. b This side up
 EAS50mmLLEERER - TR - = L :
= AmmmEREREEL - ?i{fﬁﬁqﬂﬁ&ﬂmﬁ i & - Colar d3xDdutOW =550
» SmmEEEREET  WHEER S HE - T 7 This side down
s Ll LIRS
\_ _/




Heli Accessories / 3ZRSAD ¢+ @Wﬁ

BLADE BALANCER EHEEEF®IBE remno./nise: 1077
STORAGE MBS, e
The Sessaw Bridoe can be put inside the base for easy

storage.
TR P LUED T o e B EE P

RECOMMENDED BALANCING PROCESS F#3liTHE

The following is the recommended balancing process
to correct the position of the C.G. as well as balancing
the weight of the blades.

EEEL T REESEEFES GIE - ERHFIERES

EITEH -

1. Please do the  “Static Balance”  first and find out
which blade is lighter than the other. The lighter
blade is supposed to be the obiect to be adjusted,

(Mark Al
ERITHENER  TEERENEREREESE
(il CACERA) -

Lighter Blade (Mark A)
EHE A A EFERA

Heswvier Blade (Mark B)
EER RS SR

2. Proceed with the "Cwnamic Balance” and check
the C.G. position of both blades. Adjust the C.G. _
position of the lighter blade {A) as illustration. Make =
sure the C.G. position of the lighter blade is the same
as the heavier one.

HEEMEAER (A ETECUREE - BREFERLE
EpE AR E -

Step 1/ 58—
Mark C.G position of A and B blades
FARPIER ERIE AR

Step 2 /| H8—

Mark new C.G position on A blade
[Same pasition with B blade)

AR FETHE LR
(EBEE [ HEE

-50-




Heli Accessories / SERSEC ¢ @Wﬁ

BLADE BALANCER FHERE FEBE itemno /15 - 1077

Move C.G to inner side
B CECEASR ™A MR OETEE

Step 3/ HH=
Change C.G to new postion Dy sticker
s o SR ling = - JIRE RN

(EEB R HEE

Maove C.G tc:- c:luter mde
yo Hﬁtﬁﬂﬁﬁﬁ#ﬁﬁﬁ?hﬁ] EE TR

Tl
Stickar on new C.G positioni -, L
) - " ther B'Eﬂe
o= 2= = R O = e

3. After adjusting the C.G., please do the "Static
Balance”™ again. Itis recommended to use the sticker
on the new C.G, position of the lighter blade, Pleass
note that the C.G. position won™ t be changed after
static balance
BEETIE RN S - BT RS S EE
- 15T B ACEREG M EBE TR T |« R E
O -

A I:ulade. .

' new .G

NOTE / EEIH

Flease note how to use the sticker to balance the blade. it may be easily lifted off if you don® t tape it correctly
as illustrated.

EFEERISENEAST - SEERRSENEEER - BESSERTREEETER -

v X

Bl o wind wind
Bl - B -
_:—"'-FF'_'_‘_'_\_\_\_\_‘_\_\-—
—_"‘“'.——__—-' .
e

—

-51-




Heli Accessories / 32 iBHEC {4+

Training Gear EF BB om0/ 118 1079
INTRODUCTION ZE ST R

For novice consideration, the Thunder Tiger Training Gear is

the best learning partner. [t protects the heli from the -
possibilities of turming over, and makes the heli survive from e—

certain mistakes,

BREfENESMEEY - BER2SYERESE - ERERIT

FIBfED - CEEEEIMMNIE S S A - U H SRR

ETHEEEERL  ERSRFNFERNTIE -

FEATURES 1585 .

m Protect the helicopter from turning aver.
m Eazy installation.

» [ S5 iR - SRE

® JHIRMEER - SR AL

ASSEMBLY {gi% i E$

1. Assemble the Training Gear, 2. Attach the Training Gear to the hell’ s skid with rubber
TR - band.

ERATRHEAATHZRETEREREEEEHHERZT -

" Rubber Band —==

REZES

-52-




Heli Accessories / SZREAZ @Wﬁ

ACE RC T3AC Balance Charger for Li-Po Battery
TIACE@INEEIR T MEAFTTESE e o,/ 13 - 2536

The ACE RC T3AC BALANCE CHARGER is specifically-designed
for charging 2-cell and 3-cell Li-Po battery packs. The compact-size
charger features built-in switch adaptor for input power source and
individual cell balancing function for safe charging.

ACE RC TIACEZEIRTERNSAAER BNET=H 2087
BE TG - MR R . RIZEAGPE A SINREBIEE thh
EE o e & Al CEAE |

Specification 2R

Rk iEsE | 148

Prwer supply voltaga

ERERE . MO-2400 AC

Cell count range

L | S

hdas, chargs current

B RET . S B50ms

Limension approx 100 B0 = A5 mm Connect to 2-Cell Li-Po Battery
Rt | @iE 2-Cell 108:h(7 4V)
g;ﬂht SRRAroX 1800 Connect to 3-Cell Li-Po Battery

EiE 3-Cell 3FEHRN.1

Charger LED Status FEEEE EDIXEERE:

Operational mods display |
R T _ via 3 LEDs
Eﬁﬂéﬁ% Orange (1 second) / E48 (SE18)
Stand By ' .
PRE _ Green | KHE
et Red [ $I/8
I [
;':ﬁ}ﬁ! Green | BE
;a;qlt Flashing /[ {REEM0

* Re-Plug the AC Plug and Battery if faults.
BT CATIRSRES - METHACEREER B -

Caution FEEIE

1. OMLY for 2-cell & 3-call Li-Po battery. 1. IR 2a 3 T 2 -

2. Procesd with charging in a safe environment, 2 NIRRT R -

3. DO NOT charge while the battery is still warm. 3. B TEER IR TR -
&, 00 MOT charge an expanded or damaoged battery. 4. BEEEESEE - §0R% -
5. Keep the charger away from humidity 5. R EERERER -

-53-




SPARE PARTS / 513

) Thunder
Orser”

7w
¢

\ o ‘

\ o \ ‘ (20)
Filo4ne Fiiods FWidsa FidE3d
BALL BEARIMG, cdxDdaE2 BalLL BEARIMG, d&sCx A& EaLL BEARIMG, dfxD11<Wai2)  MUTE0), MME
B, ddxDExW 3R e, d3sDEsWAZ) B, dSxO1WS2) TUMERE (200 M2

(20) (20) s

FwD236 FWwiO2sT PWOTOT FWwOT22
LOCK MUT200, b3 SOCKET SCREWED), MEED FEATHERIMNG SHAFTIZ) AUTO-R TalL DRIVE GEAR
[EEEERAE 20, M3 PaFumERRR, M3x20 i B EIES () BIEE2124T)
BPyOT2a BPWOT24 BYWOTEE PWOT26
MAIN GEAR (WIBEARING) pAAIN GEAR OMLY 1590T K. G5, HEX DRIYVE HUE OME WaY SHAFT
AN (S 40 1507 TENEENE SEEEE
P72y FWOT29 PWwOT35 P74
M. SHAFT LOCK RIMG2) FIMIOM 13T TaL DRIVE BELT, MELA13T TAIL ROTOR HUB
L RA7E (2) SRR 12T BHEERE. MXL413T EiEMETE

<

e
e
¢

|
|

PVoTa2 PY0744 PVOT4E PYOT4Y

TAIL ROTOR FLYBAR PADCLE SKEID DAMPER TalL SERVO TRAY
RErEwE e S S I (EIRE

.r r
& Sy

DT a8 P75 PoTe2 POTRS

DOUBLE JOINT LEVER TAIL SUPPORT BRACKET TalL SUPPORT Tall LINKAGE ROD
WRAEHIR B R [B37 S [EHITH

-54-




) Thunder

E325 V2 SPARE PARTS / B3 O hind

LT

T,
o2 FITTTY
ARAAA |

PYWOTES PYOTES POTES PYiOTE
LIMKAGE ROD SET BaLL LIMK, =38 BLADE HOLDER THREADLODCKEIMNG, T22
EEERE BIEEEE. 238 JRFEREER ERRIREm, T22
@
o “’g
¢ % e%e .0
¢'g9 0% ee
¢ (20) .
T T
FWOTE2 PYOTE3 PYOT B BPYOTES
TAIL BROD GUIDE LIMKAGE BALL a3.8(20) COUNTER SCREW, WNLExG20) CAMDFY MOUNT FUEBER
T HEFH e 3.8(20) MER+F R4, M1.6x6(20) REGAEEEEE
e@ | .. | 90 [[-=
T ‘s | @@ o
PTG PO P PYOT T4

THRUST BEARIMNGIZ), d4x09x4
L, ddxD8ng

BEARIMNGIO), d2xDaxz. 5t
e, d20D50W2.5

BEARING(4), cdxCEudt
i, ddxD0xWd

SHOULDERED SCREW, M2x3
EEE-FESE, M2

120)

%3

(20)

oo q

(20)

(20)

PWOTTE
SOCKET SCREWI200, M2x14
PR EEREE M4

PTG
SOCKET SCREW(20), M2x16
AR, M2x16

PYOTTT
SOCKET SCREW 20, M2xE
FE R, M2xE

PWOTED
SET SCREW(20), M3x3
WEAR VR, M3x3

. I
I T
IgJ1:'¥
Fedigl "
I o T
Wiz
-uu [ B
L _ﬂn:ﬂ {EU:I IfED]I [20]
FWOTE FYOTaE FYOTES FWOTET
SCREW BAG SOCKET SCREWI(20), M2x14 SHOULDERED SCREWI20), M2e6  FLAT WASHER(20), d2x03. 70,5t
e HSharm s, MZod (B AR (200, MEXE == (200, d2xD3.7e0.5t
| @ r
@ I
» | :
(10) - :
P07 RS POTES PWA0E01 PW0B02
COLLAROD, d2xlExe 5t COLLAROID), d2x03x5.61 METAL M. ROTOR HUE HARDEMED MAIN SHAFT
HIE (10}, d2xD352 5t &liE (10}, d2xD3x5.6t EMEHEEEE St &l

-55-




E325 V2 SPARE PARTS / 51

) = e
= - s
o @ e E g i ki
FDa03 PY0B04 F0B0s FwoB0T
METAL FOTOR GRIF METAL SEESAW HLE METAL MIXIMNG LEVER i, FLYBAR C, LEVER
SRIE N ERETEETE =B #=RETHiEY
Q@ ¥
i
:: :
Py DE0E FWOBOS FlE1d PYOE1E
METAL WASHOUT BASE METAL SWASHPLATE METAL PULLEY M. T.RFITCH LEVER
= B E=W-+TiE8 =EEFNIESE EREENTENTE
L} v&
g g - i ﬁ
PYOEBZ0 DB FW0a23 Fw0829
kA, TaIL P, Control Set BT, PITCH LIME B, TAIL P HOUSING ROTOR SSACER(R0R Srm BLADE ROOT)
= EEMEHIE EREIEMERES SBEFMNEE ERYN
r e )
-~ K
u_“_“' i >
. - i i QQ
o " . ] N
> # i
F0aar FwoBe33 Fog42 FiDBd4
30 FLYBAR PADDLE i, FLYBAR C, ARM A0 CARBOMN TAIL FIM SUS FLYBAR ROD
I0DETEN BT Maay IDHEEEETTE TR ER
S S A
-‘-‘-\-_\-"‘—\-\__' j IL -\_\-\-\--_'*
Tt FPF Tife
]
~=~ P TTTY
PyRo3 Py1223 P Py1225
LANDIMNG SKIDIBLACK) CaRBON MaIN FRAME PHASIMNG CONTROL & BRACKET SET  BATTERY & RECEIVER TRAY SET
Ele (B b AEIE R WA R EEETEREE

11ee

ol

111

w1226
BASE PLATE
REEWE

Pv12ET
FRONT SERWVO TRAY SET
AUfFIRE HREE

1RRA!

REAR SERWD TRAY
R R R

Fv1229
LIFFER BEARING BLOCHK
T-RFEE

-56-




SPARE PARTS / EF3%

) Thunder
Orser”

PY1230 PY1231 F\1232 PV1233
LOWER BEARING BLOCK CANORY POST FRAME SPACER TAIL BEARING FLANGE
YT we M B 8P

| ' . TTTT (24 t "Tﬂ' ia\

11T Tee
Pyi247 F\V1234 PY1235 PV1236
METAL PULLEY SET TAIL BOOM BRACKET BUTTON HEAD SOCKET SCREW SET  METAL TAIL UNIT SET
SWEWRE EEETE 2 2 R SERELE
tr1rte o 0

Too t". AR K 1ARR 0 A
PV1237 PV1238 P\1239 P1240
METAL TAIL UNIT METAL TAIL SIDE COVER SET  SCREW PACK FOR TAILUNIT  MOTOR MOUNT
S BRE & BREMEE S EEE

m\
b
~ s R e e e )
N o e
\ ..
P24 Py242 Fy1244 P1244-
AMTENMA TUBE SET VELCRO STRAPE FRF CAMORY (WITHE) FRF CANCPY{YELLOW)
B 3 R R Y AR ()
P1245 PY1248
LIN£AGE METER & LEVEL TODL 8ET  DAMPER
RATE TE U

-57-




SPARE PARTS LIST/ #EE 4B RS

) Thunder

©Oise”

Ma.

=O04E
P00 e
=059
PyiZad
0235
25T
=aTarT
Pyi722
723
PiT24
=OT25

MWOT26

;AT2T

=iT2E

MOTIAS
=074

= T4

=746

=OTAT

OT4E

=TS

=iOTeE

BOTES

=iTe4

BiOTES

0759
m0TE2

PVOTES
=0TEd
=OTES
=iTaa
VAT
=OTTS
AOTTE

Description

BALL BEARING St

' BALL BEARING Sat
| BALL BEARING Set

Hut Sat

| Lock Hut Set
Seeket Sorew Sat
Feathering Shaft

Auteratation Tail Divve Gaar

| MAM GEAR (WBEARMGH

Wain Gesr Only

| etal Gear Hex Drive Hub

[NE WAY SHAFT Sed

| Metal Shaft Lock Ring Set
' Pricn 3=t

| Tai Drie Bett

Tai Riotor Hu-Set

| Tai Fotor Set
SKID DAMPER Set
TAIL SERVD TRAY Set
| DOUBLE JONT LEVER Sat

| Tai Suppart Bracket Set

| Tai Support Rod Set

| Tai Linkage Fiod Sat

| Linkae Fod Set

| Bal Link et

| Bleds Fikder
TAIL RCD GUDE et

| Link B St

Coumber Sorew Sat

: Canaoy Mount Rubber
| THRUST BEARING Set

HALL BEARING Sat

Socket Sorew Set

Socket Sorew Sat

e

| irmeEE
| e
| =

EL s

L

=
| W EEE

| EuEEEs

i E i

e

HEH

SEEEE

EEERE 1247

L

| EMTESNE |

ErRkEEH

Part Mo

A

| MBIy
| sy

HL2

| HNaZ
HC-208
80305

Bas

B

BraE
80935
BR830

| BKoe3

| rsEE

BK1020

E==:

| EaaEE

21008

| HVE3-3B

ElEREzEE

| aKk1073

T

| HE3E

=

2 e

BrO961

| BK1038
BKD923

| HiN108

| BK10g1

| HMC2-168

| EumeE
| HMC216B |
| BHiEE

T

| BK1026

HWCE-16B

| BK1025

SKI0ET

HhkEE-102

| BKDs22

10T

| BKD163

K064

| BK10B5
BK1066

| SmEEES

| I EREER

E=EH

| @

LI s

| WEHEEEEE
| LE¥ERREE
|t

| PO ERAE

7 R

| BKDe22

BrlaEE

| BKI43
| k1082
| Hwn26
EREE

HEF16-6N

| K0z
| HB4CEY

HIEY

| HMC14B

HWC-1 6B

Description

DIV EH

ity | Inde Bage

SALL BEARMG, ddxDgxwa

| BALL BEARMNG, d3:DaV4

| BALL BEARNG, dSxD11AVS

[ b, M2

| Lock Nut, M3

| SOCKET SCREW, M3:20

- Featherng Shatt

| futorotation Tail Drive Geer, 124T
| MAIN GEAR (WBEARING)

| MAN GEAR

| Hex Drive Hub Set

ONE WAY SHAFT
| Ore Wy Shaft Washer
| Metal Sraft Lock Ring
Set Sorew, M3x3
| Drive Geer, 13T
| Set Screw, M3:3
| Belt, L3t 4137
| Tai Roter Hub
| Set Sorew, M33
Tail Roter Blade
| SID DAMPER
| TAIL SERVO TRAY
- Tapping Screw wivasher
| DOUBLE JOINT LEVER
| SoCHET SCREW, M2A16
| Tail Support Bracket
| Socket Screw, M2x16
| Tail Sugpert Rod End
| Rod, $3¢255mm
| Socket Screw, M6
Tapging Screw wivasher
- Jal Lk, D38, 3mm
| Tail Linkage Fiod, $1.3
- Lnkage Fod, 01,37 mm
| Linkage Rod, D1 310mm
- Linkage Rod, O, 3:28mm
| Linkage Fod, D1 324 5mm
- Sall Link, 0GB 2mm
| Ball Link, DG.8¢10mm
| Blade Holder
| Rod Guide
- Tapping Sorew, M1.246
| Link Bal, #3.5
Counter Screw, M1, G
| SLICON GROMMER
| THRLST BEARING, d4xDNE
| BALL BEARING, d2xDSW2 5
- Socket Sorew, ME2
| Socket Screw, M2(16

| B o4xDEW3
| B 03DaWA
| SEERR a5 WG
| TR M2

| (35 M3

| PR M0

i

| EABEH 124T

| EEEd ZHAR

| TEEHi
E3=

| I ER

| EEESE

| LEHEIR

| ERMTTME M3
| TBENEEH 13T

| ST MG
| B EL-3t 13T

| R T

| HERPURERER M3
| REhiE ™

| s
RS

| BE R

| SRR

| PR M2

| RERRE

| PR M2NE

| BEFEIER

| EEHE o 3u255mm

| TR M2X16

| BRI

| EEER D3.50.3mm
| g 013

| EBIEE 01 3T

| EHER D1 300mm
|BIEE D1 3E0mm

| EHEE D1, 3624 .5mm
| BERBEER 03,802
| WEREHER D380
BEES e

| EEIR

| EVENER R W 2

| B

| R M1 BB
| RS

s e
| IR d2xD5xW2.5
| PR M2x14

PITAREERE MG

(= ] lg E E [ L R L]

ol L T B e (e I T o T N T R I I

P P2 R M s R = Ry = = M

—i
[ae ]

[ e T i i |

[20 [7.8.8.1
e
.2 1
10
(20 | ma

8
4

Lad
(5]

b | o | ot | o | s

1,17
117

=

20
20
20

ra
b~

e ra e e E B R B E el

24
24
20 | 8,10,

at

= o |

2 18

-58-




SPARE PARTS LIST/ #EE 4B RS

) Thunder
Orser”

Ma.

=aTTT
Bi0TAD
aTa1

=OTaS
=OTaE
POTaT
=iO7ag
AOTaS
=i0En

PiOBa2

=803

B4

=i0E05

=OsaT

=i0e0g

=0eaa
0BT

Description

Socket Sorew Set

. Set Serew Sat
Sorew Padk

. Socket Sorew Sat
_ Shouldered Sorew Set
Washar Pack

Cidlar Pack

. Ciedlar Pack

Meta Main Botor Hub

. Harsered Man Shaft Pack
' Metal Rotor Grio Set
. et Seezaw Hub Sed

| etal Wiving Lever Set

' Vetal Fryber Control Lver Set

| Meta Washout Base Set

' ets Swashoiate

Metal Pulley Sat

EE=T

FIrEEE

| mEm EE

Lt

| ¥
| WEEESE
e

BIEE

| tRE

EWIrHETEE

| EEE e
| MR
| sEREREEE

| SEEHERE

| sERTERIEE

| eREHEES

ZEFE

EMEERHE

Part Mo

HWC-86

| HVE3B
B

B0

| BK107
BK1080
HVES3B

Hanz-62

| HL2

HWC G

| HiNA08

HHNE-GE

| HiU29z

V262

| HEPIBEN |

BK1086

| HiU2zZ
. K141

31456

| K480

BrOENE

| BK1054

81086

| Byvi408
| HL2

| 1086
| BK1502

HL2

| BK1203

| Bvi402
HSP16-6N

EE

81403

HLZ-6S

Bk1203

| BK1480

K451

' Ad0d

| HiU2ez
| HSP1B.8N
| Bv1406

| BK1203

| 81480

| K141

HU28E

| HSPIE6N
| Bv1405

K141

| Bvigian

2via7as

Description

Socket Sorew, MEed

| St Sorew, M3x3

| Washer, d2403.8%0.5t
| Washer, d203.8x0.2t
| Caller, 407

Washer

| Set Screw, M33
Tapging Screw, M1 26
Mt M2

WWasher

Tapaing Screw witiasher

Tapging Screw wivasher

| Shoudered Screw, M2xg
Flat Shoudered Screw, MZx0

Courter Screw, ML Geb

SOCKET SCREWIS), M2x14
| Shoudered Screw, It
| Washar, dewD3 TH0L5t

Collar, d2xD3s2 7t

| Caller, d2:03:5.6¢
_ Washer, ddxD7 80 1mm

Damper, 70

| Socket Screw, M2x4

| Mt Main Roter Hub Set
| b, M2

| Socket Serew, M2x14

: Hardened Main Shaft

Mut, b2

| LnkEBal,03.8
Viatal Rotor Grip

Counter Sorew, M1, Gk
Collar, 42:08x2 71

: Metal Seesaw Hub

Shoudered Screw, M2t

- Lnk Zall, 03,3

Callar, d2x03x5.6t

| Pt Washer, dova, 70,5t
| Metal Mixing Lever

| Shoudered Screw, M2x0
| Counter Scraw, M6

| Metal Fiybar Gontrol Lever
| Link Bal, 38

| Gollar, d24Dax5 6t

| Washer, d2:03.7X05t

Shoudered Sorew, MExd

| Counter Screw. M1.66
| Metdl Wastout Bese

Washer, desDi3. 7H0L5t

Vietsl Sweshplate

Wetal Tail Rotor Shaft Set

.:l_\;.-;_giﬁ

| TSR M2nE

| BEATEES M3
| EHE d2xD3.840.5

| B d2aD3. 800 21

| I DT

L

| R M TSR M3
| BEERER W12
| FUMERE M2
s
| S E R
| BE R
| EE+TRESH M2D
| BFHTFRHERSE M2a
| BT M6
| 3 HRIREE M4
| BT RIS MG
| B d2wDid, TH0.5
| $eEI 2032 T
| BHIE 2035 6t
| EH 4a07.850.1mm
| R 70
| = MR M2
| T EREEER
| FUmERE, M2
| 35 PR M4
| EaERE
| TUREENE M2
| BT
| R EEREEE
| TR M Bxd
| #HIE d2xDE2 Tt
| FRETRETE
| B FRERE M2E
| BEELIH
| B 240345 6t
| S d2w3.7a0.5
| EEFERIER
| EEFHRESH M2
| IR MG
| R M AT
| EEE A
| $eE1 d24D3x5
| B d2wD3, THi 5t
| HETFHRESR M2
| R AREE M Gt
| R
| B d2wDid, 705
| ER+TH

ji, L E

Crty | Indee Fage
| 20| 20,28
-z,
4
.4. ’
.2. ’
.2. ’
3

e
&8

[ 2]
.5.
.5.

2

|2 |
.5.
lao [ 10
o | B
-E:IIT,'I'I,'I'Q
e
0| 7
.ﬁ. ’
; .
T
1 8
[1 10
[2 | 1o
[2 | 10
.r. 1l
2 | 9
2 8
l2 | a
[2 8
1 5
|2 i
e | 1

—_ | |
—_ = =m | a ==

v [k PR R B R RS |4 RS (R
—r | i | k| i | k| — | —i
| | e | | b | o— |

—_

_.
.
=

-59-




SPARE PARTS LIST/ #EE 4B RS

) Thunder
Orser”

Mo, Clescription [RRRAge it Fart Mo. Diescription I E ity Imdes Pae
PVDSTB | Metd Fitch Laver St | SHEERTHEE | BVI422 | Metal Pitch Lever [P — 1 | 1
. . | Bvidea | Metal Pitch Lever:2 .I.EE“}'-;%I_E_E 1 18
BKIZ03 | Lk Ball, #3.8 | @EEean 1 | 18
BK1481 ' Washer, 4203, TH05t ' W 42403, 7605t 3 18
HIMF2-E60 ' Courdersunk Sorew, MExf 'E;§+'}'gﬂ, MR 1 18
HS™E8-64 . Counter Scraw, MiGx6 .Iﬁl FBE M A 1 18
PVOBZ0 | Metd Tl Bton Cortrel et | SVEIEMESE | BVI4ZIA | Metal Tal Pich Gontrol Set | & BREREMEHE 1 | 18
PVDBZT | Metd TailBten Lk Sat | MURBEBMIET | BK1425 | Metal Tad Pitch Link SEEEHEE 2 | 19
HNU2-8Z | Shouldered Screw, M2 | B THERS M2 2 | 19
PV0S23 | Metd TelBitch Housig Set | SMRRBEBMEEN | BK1425 | Metal Tal Pitch Housing T REERNE 2 | 19
HNUZBZ | Sheudered Screw, W29 | RETHER M9 2 | 19
PVOH2S | Retor Spacer | THEMSE | BKI442 | Fotor Spacer [Ee— 2 | o
PVOB37 | 30 Flyabare Padde Set | SDIEEEME | BK4I3 | 30 Fysbere Padde (Green) DEEER (E) 2 | 8
PVOS3A | Metd Fheber CortrolAm Set | SBBEMAMEE | BKI200 | Lk Ball 335 BEEA 2 | &
BK1489 Metal Flyaber Control Arm- s RETHAE 2 a
BK1S00 | Metal Flyabar Control Am-2 ' TERERRE-2 2 g
HMES-3E ' et Screw, Maxd 'ggi-gp\mmg_ﬁ Y] i 8
HS™1E8-64 . Counter Scraw, Mi_Gx6 .Iﬁl FoRE M A 2 g
PV0842 | 30 Carbon Tail Fin St | DRMEIETEIEE | BKS0T | 3D Carbon Tal Fn [T — 1 |
. . | HhNZ-108 Tapping Screw witasher :E_ugg;gg& 2 20
PVOB44 | SUSFlyebar Fod TIBMBEE | BK4I01 | SUS Flyaber Rod TS e 2 | 8
PVOGCI | Leneing Shd Set | e "BK14T3 | Landng Skd = 1 | 18
BK1615 | Landng Sked Damper g 4 | 16
PV1223 | Carbon Main Frame | EHAE | BK1882 | Carbon Main Frame e 2 | 13
PV1224 | PhasrgContrel & BracketSet | WEVICHIWNHE | BKZEOT | Antirotation Srecket [ 1| 14
| BK2802 | Anterna Hoider .ﬂEE 1 16
BKZE0Z | Canomy Cle e 1 | 1.6
HAZEE | Sochet Euton Head Sef Taspna Screw MEXE | s s mmmess Mexg | 6 | 14
PV1225 | Battery & Receiver Tray Set| MSHTERITE | BK260L | Battery Tray s 1| 8

| BKZE05 | Recewer Tray e 1 |1a26

| HMX2-BB | Sochet Eutton s Sl Taoomy Seren MK | @O MBI M2XE | B | 14
PV1226 | BasePlate | MBER | BK2608 | Bottom Bracket IME@ 1 14
| HMe2-BB | Socket Button Hed Sef Taoprg Sevew MOXE | =RegAMOmERE M2xE | 10 | 13
PVI22T | FrentSevoTraySet | PiGRMEEM | BKIST8 | Front Senvo Tray RS 2 | 13
HEAZ-6 Buton Head Socket Screw, M2k EEEMTTME MG & 13
PV1228 | Rear Servo Tray |@FAME | BRSS! | RareSenvaTray EERNE 1 | 13
HSA26 | Bufton Head Socket Screw, M3 | @it matis MG 4 | 13
PV1229 | Upper Bearing Block | TR | BVIB33 | Lower Bearng Set .'F*E;]EE;-H 1 13
HEAZE | Button Head Sockst Screw, M2x6 | A EEM TN MG 4 13
PVI230 | LowerBearngBock | CMGRE 'BviBs2 | Lpper Bearino Set | rwRER 1] 18
HEAZ-G ' Buston Head Socket Screw, M2« ' EEEMTTME MG & 13
PV1231 | Cancpy Post | | BK1887 | Standoff Spacer | 1 | 14
BK1E88 | Canony Standoff | 2 | 1
PV1232 | Frame Spacer e | 1880 Frame Spacer :mjﬁ:g 2 25
HEAZE Buston Head Socket Sorew, M2« LB MM MG 4 25
V1233 | Tall Bearna Flarge | RMEEMRE | BU2600 Tail Bearing Flaroe Set :Eﬁgﬁ!p}gﬂ [ 1 13
HMK2A0B | Socket Eutton Hesd Seff Taopr Sorew M@ | @i mEmEt M0 | & | 13
PV1234 | Tal Boorn Bracket | REEEE, | BK26W0 | Tail Boom BRACKET EEELE [ 1 [ o
BK1E86 | Bracket Spacer | mrm 2 |
HEAZ- | Button Head Socket Screw, M26 | +EERTTRER MG 4 25

-60-




SPARE PARTS LIST / #E B4 545 O [hunder

Mo,

P1238

PI236

PAVI23T

PA238

PyH238

F1240

P12a1

1242

1244

P2d4-y

1245

P 1246
F247

Description

Blutton Head Socket Serew Sat

' Mezal Tal Uit Set

| Metal Tail Linit

| Metal Tal Side Cover Set

. Serew Pack for Tal Ling

' Motor Mount
| Arnterna Tube Set
. Velora Sirape
FRP Carooy(WITHE)
| FRP Canopy YELLOW|

| Linkage Meter & Level Tood Set |

: Derricer
Mezal Pulley Set

| REERE

| S )

5 ¥

=i

M2 EEREE |

EREREE

Fart Mo

| Br1a72

HHK2-108
HEAZ-6
Hhlx2-68
Hhlx2-108

BVIBT3
BVIET4
BrIATR
BK10G?
HMD26
HEA2-6
HMc2-168 |
HWEZ |

_ Bk1487

EREE

| Hs2-6

BKAETZ
BK109

HMC2-168 |

| SBEEAEE |

_ | BRI481
FREEE

_ | H5AZ-6
FREE

| R |

SR )

mATE

R E

| HMD25

| Bv2B0T-Y
| BKz608

| BKIG0C

BH14817

BVIETS
BVIET4
BE18TS
HD2-5
HE42-6
Hht=

HeAZE |
HKC2-188
HMEL

BK1230
HS43-50

BDIBZEE |
BK1088
BH1865
BK1884
BV2607
BK1002

BHA0OZ
BK2ET1
BV14H12
BK1dd5

HifY -5
HMD2-6

Description
| Socket Bution Head Sef Tapping Screw, M2X10
| Burton Head Socket Scraw, M2x8
| Socket Buttcn Hesd SeF Tepoing Screw, M2XA
| Sockat Button Heerd Saf Tepping Screnw, M2X10 |
| Metal Tad Unit
| Metal Tal Side Cover- R
| Metal Tad Side Gover- L
| Tail Linit Spacer
: Double Joms Lever

Flat Head Prillips Screw, M2:G

| Burton Head Socket Screw, M2x6

Sockat Screw, M2x16

LUIGK, NUT, M2

FLAT WASHER, desa. 7205

:ME.'IﬂlTE.lJ"I't

Double Joint Lever

| Button Head Socket Screw, M2x6

Sockat Screw, M2x16
FLAT WASHER, d2sx3.7x0.5¢

| Metal Tai Side Cover-R

el Tal Side Sover- L

| Tail Unit Spacer

| Flat Head Phillps Screw, M2«

| Burton Head Socket Scraw, M24
T LUCK NUT . M2

| Flat Head Prillips Screw, M2:5

| Button Head Socket Screw, M2x6

Socket Screw M2 X3
LLICK MUIT, M2

| FLAT WASHER d2x03. 7w 5t
Wotor Mourt

Sockat Screw M35

| Button Head Socket Screw, M246

Antenna Tube

_ Rubber Tute 10mm

0Ol Tube, 100mm

. Veloro Strape

| Cacnpy{WITHE)

| Rubber Grommet

| Caony{YELLOW!
| Rubber Grommet

| Swash Level Tod

' Linkage Meter

| FLAP DAMPER, £5

METAL Fuliey Set (1471

| Tail gear, 26T

Pir, B1x5.3

| Flat Head Prillips Screw, M2+

DV E

+ MO AR M2 X1 |

| EEEN TN MG
+ WA A SIS M2 X6

EMEE

| ¢ BREMER
EEEEAEL
BB

eEne

| REHFE® MG

| EEA AR M6
| yrTmEE MEX16

| M2

| BF oCE.TX05
TREE

BT

| EEAEEE M6
| ByrmEE MEX16

| SE g2x0a TH0 5t
ERREMER
THEERAEL

| REmHE

| FETEE M2

| RN TR, M2
BT

| RETREMZS

| ¥ EEATAEE, M2
B2 X 16

|

| #Fd2xD3.740.5t
RiE

RN M3 X 5
| ¥ EEATEEE, M2
| ZREEE)

. E1Qmm

| W{EREE100mm

| TR

S ()
BEENS

RE (RE)
BEELOE
|
EREAE

| EEmE 6

MR (14T)

| ¢ BR0E 25T

| H#E ¢1x5.L

| REFRE MG

= RERNT M TR M2X10 |

I ]

_ =t | = e | = e = | =

Oty | Index Fage:
4 25
26

.

e
=

G2 | GO | L

o | h

|

==

= |

e e T e T e T e D e I e i T e D e
==d (=71

|

-61-




OPTION PARTS / 3ZBRcSE {4+

=
=

PVOT06 PVOT30 PYVOTA PVOTT2
FLAP DAMPERITO ) PIMION 10TI2HFOR 23mm SHAFT)  PINION 15T TAPPING SCREW IWIWASHER), M2xG
B (TO" ) RN 10T EHHAENE 15T (WS I aBsE, M2xE
e © o BE GBS

PVOTTS P\VOB28 PVO830 PAVOBAT
TAPPING SCREW (WIWASHER), M2x10  SETTING WEIGHT PINION 11T (d2.3) PINION 11T [d3.17)
S RS, M2x10 WiE EEERIT (d2.3) EENEEHR 11T(d3,17)
PYV0832 PV0833 PY1244-G PY1244-C
PINION 12T PINION 14T FRP CANOPY(GREEN) FRP CANOPY(CORBON)
SRS R 12T EEEREE 4T 1Tl L E 2N 35 e

T ) LT —
PAV1244.LY PV12441G 3874 PVOBES
FRP CAMOPY(ELUENVELLDW)  FRP CANDPYBLUEIGREEN)  CARSON ROTOR BLADE 325wm  CAREON TAIL BOOM
T () b i M ERE, 325mm HEMES

I

2381
BL. MOTOR, OBL 28/37-10H
BEIFRE, OBL 29037104

2532

26808

Li-Pa BATTERY ECHARGER ELC 4 LHPO BATT 351R1E200mah/200

PR TR ELC 4

ifEE, 351R2200manz0c

8041-H
SPEED CONTROL, AGE BLG-AD
FRmlERERE. ACE BLC-40

8070
TGETO00 HEADING LOCHK GYRO
TGET000 SRED BT IR

BOT3

BT

TGEEODDGYRO WICO91S SERVO ACE MICRO SERVO , C1INE

TGEO00 FoiR S+ REAC fERES

HERENE 6. C1016

8131
ACE MICRO SERNVD  COE15
IREAEERER, 05

-62-




POWER & ELECTRONICS / 70 iR FEct¥

g134

ACE MICRD SERVO | C1MEMG

HITREREFIRES, C16MG

T
s —
[—
— R

AC0RIT
GOLD COMMECTORS (dmimi)
T (dmm)

ALEBLD

TG-E100M GYRD WE-CCPM MIXER

TG-E100M PRt = BRI

ACCESSORY / A fth#HREE m

ACIB3S
ANTI-INTERFEREMCE RING
Bt

ALINBEE
GFOLD COMMECTORS(E.5mm)

EEWmT3.5mm)

Ol

il

| Hl
PYOTED F0a3s 1075 1076
ANAERDEICE RETAINER, R48  VELCRD BALL LIMK PLIERS(DE. Smm) BaLL LINE WREMCH
ER T, R4B = HiZ W (D3.8mm) HiEERET

el : . 5
1077 1078 1079 1080
BLADE BALANCER PITCH GALGE TRAINIMNG GEAR CME WaY BEARING RELEASER
L HER TS RN wEs B E AR HEE
% N,

1198 1367 1388

BALL LIMK REAMER
EREERET) (3.8mm)

ROPL-SHIRT IWHITE) SIZE:X8-2KL  T-SHIRT(BLACK] SIZE:XS-2XL
ROPLIz(EE) SEEXS-2XL

THLIZEE) SIZEXS-2XL

-63-




|
55"
‘ ~
.|_|.;__§- - /-;h;' !
. e — - R ——— A
— & ! -
|
s}
N
E‘ l .;..
- . J"N JI%
! b a7} ! d
fé’};i—‘ — o "_‘n"TT . S e
4/ V4 R P KL"—TLM\
) - DENER . Y ! @ @
120
640
- —
Length / =& 640 mm {25.19 in)
Height / E&E: 209mm (8.2 in)
Width / 2% 120mm {4.72 in)

Main rotor disc diameter | FIFEIFE L.
Tail rotor disc diameter | ElfEITEEE:

745mm (28.48 in)
156mm (B.14 in)

Motor drive gear | BBiEEEEES: 13T
Main gear [ E848: 150T
Tail grive gear | EEEEEE: 124
Tail pulley | ESEERS: 14T
Gear Ratio / s58aE®tE: 1:11.54.4
Weight (wfo battery) / £RCESE (A SEil): approx. 625g (22.040z)

1. Buper Rigid Carbon Frame & CNC Machined Aluminum Construction
2. 5lim & Asrodynamic Pre-Painted Fiberglass Canopy

3. One-piece Low Gravity Malded Skid /Integrated Antenna Holder

4. 2-piece Reinforced Carbon Main Frame (1.5mm)

5. Integrated One-piece High-positioned Battery & ESC Tray

G. Adjustable Bell-Hiller Mixing Ratio

7. One-piece Machined Aluminum Mast Block /Servo Mount

8. Metal & Carbon Light Tail Casel Metal Grips

9. Canopy With Integrated Heat Sink For Efficient Thermal Dissipation
10. Equipped With Lightweight Paddles for 3D (4.4gr)

1. SRR R SRS

2. FMeEI STt B

3. —ErEELREREFIEHE

4. Z R b ik E AR

5. BT BERNERETGE

6. AIZURELE R IR ARE R

7. — RS TUE 8 E Db = B (a] R R
8. R R LR SIS
8. EMELMAERER

10, REBACSDEER{LTARE

JKO0239

-64-




